CONTENTS-FRAME GROUP

F00-1
ENGINE MOUNTING PARTS

F00-2
CVTAIR PIPE

FO1

LOCK KIT

R ERE 2 ENGINE MOUNTING PARTS

CVTERE! CVT AIR PIPE

HLOCK KT |

W
F01-A-V2 F01-B-V1 F01-B-V2
LOCKKIT LOCKKIT LOCKKIT
HALOCK KT HALOCKKIT SRLOCKKT
. /Z/a\ ,
M
1 —] —
> - @
F02-A-V1 F02-A-V2 F02-B-V
MUFFLER (WITHOUT CATALYST) MUFFLER (WITHOUT CATALYST) MUFFLER
FREFEMUFFLER HHFENUFFLER FRRFEMUFFLER

y
PTES

Yy

=

"t .
Y

EYFRAME




CONTENTS-FRAME GROUP

F04-2

FRONT PLASTICS

F04-3-V1
MIDDLE PLASTICS

F04-3-V2
MIDDLE PLASTICS

BEHHHFRONT PLASTICS

U MIDDLE PLASTICS

s

Tl

‘ !

[} +
m% w2t
g
+ — ]

i

Y
|
o

F04-3-V3 F04-4 F04-5-V1
MIDDLE PLASTICS MIDDLE PLASTICS REAR PLASTICS
EHHMIDDLE PLASTICS JFMEE | REAR PLASTICS

Vo

F04-5-V2 F04-6-V1 F04-6-V2
REAR PLASTICS REAR PLASTICS REAR PLASTICS
A {REAR PLASTICS o BN |REAR PLASTICS FHHF [ REAR PLASTICS

[
&

—s
n
D -
“
"
s

0

F04-7-vV1 F04-7-v2 F04-8-V1
REAR PLASTICS REAR PLASTICS BOTTOM PLASTICS
HHEREAR PLASTICS —s ERRFREAR PLASTICS A BOTTOM PLASTICS




CONTENTS-FRAME GROUP

F04-8-V2 FO5 F06
BOTTOM PLASTICS FRONT SUSPENSION REAR SUSPENSION

| WEREBOTIOMPLASTICS | . HERIFRONT SUSPENSION | BRI REAR SUSPENSION

F15-2 F08 F10-v1
TOWING WINCH BRAKE SYSTEM STEERING SYSTEM (EPS)

H3)%H/BRAKE SYSTEM \ HARH(EPS)STEERING SYSTEMESP) |

i FRONT WHEEL

o
() o

Vi
F10-v2 F11 F12-A
STEERING SYSTEM (EPS) REAR WHEEL FUEL TANK (FOR FUEL EVAPORATION SYSTEM)
AR ALEPSYSTEERING SYSTEW(ERS] % REAR WHEEL FHFUELTANC
[ WA ] ®-
—
///// g ) 4

/i
* @
F12-B F13-1-A F13-1-B
FUEL TANK (FOR NON FUEL EVAPORATION SYSTEM) FRONT SEAT(NON HEATING EQUIPMENT) SEAT (HEATING EQUIPMENT)
MHIFUEL TANK g BISEAT

B/SEAT ]

Vo




CONTENTS-FRAME GROUP

COOLING SYSTEM

F13-2 F15-1 F15-2
REAR SEAT ELECTRIC SYSTEM TOWING WINCH
EHFREAR SEAT HEZAIELECTRIC SYSTEM SAMTOWINGWINCH | —
HiSE
g IS -
& Bme oD
e P
. ' =y I
i g
F15-3 F16 F17
FUEL INJECTION SYSTEM LIGHTS DASHBOARD
HLAFUEL INECTION SYSTEM TAILIGHTS {3/ DASHBOARD
'3 ¥ B
. T «
Lol 5
N i@ |
W T L
Py —
2
F18 F19-1-A F19-1-B

WARNING DECAL (INTERNATIONAL)

HHZFICOOLING SYSTEM e

ol
— ‘Lo

1

This vehiclis not
Jcomplywith the Austa
Rules and may not e e
fornormal on-rosd

F19-2-A
DECALKITS (TWILIGHT BLUE)

F19-2-B
SEAT (HEATING EQUIPMENT)

BXAW167
MY'22 CF1000UTR-5 i /= I 7E 52 7
e

[ 5/ o =/ =/ =y —rprgos
LIF ORPCE oot

BXIR167

MY'22 CF1000UTR-5 # /= 5 76 5 #5
AR




CONTENTS—FRAME GROUP

F19-2-C F19-3 F20
DECALKITS (TRUE TIMBER CAMO) FRONT REFLECTOR TOOLS
G336 MY'22 CF1000UTR-5 # = & 76 6 1 . RETATOOLS | - ‘
Egﬂﬂﬁﬁf-a ¢| |
[ — [ B L= ‘
I CPIPE =" rcncncr > 3 ‘
—t
[’" =]
= EPIPE L sencncs ez . 1 S ‘ iy
ﬂT
cEMOTO ceEMoTOo ‘ ” /
1 //
| 7
[ i ﬁ
F22-1 F22-2 F23
CARGO BOX CARGO BOX BUMPER

HHMICARGO BOX

HHICARGO BOX REIL, HRBUMPERSCAB FRAME

BODY ACCESSORIES

BODY ACCESSORIES

BODY ACCESSORIES

[ EARFBODY ACCESSORES |

FHHFHBODY ACCESSORIES %414 #/BODY ACCESSORIES

F27
FRONT CV SHAFT

F28 F30
REAR CV SHAFT

DRIVE TRAIN SYSTEM

AR AHMIFRONT OV SHAFT |

“hles o
“ B

_FAEHIROR OS] [ A ORNETRAN SYSTE |

”””” gy




CONTENTS—FRAME GROUP

F31
FRONT AXLE

F32

GEAR SHIFTING

F33-A
REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL)

FIHHIFRONT AXLE ] —

BHHLE GEAR SHIFTING

EHFREAR AXLE )

F33-B F34-1 F34-2
SEAT BELT ASSY (FRONT SEAT) SEAT BELT ASSY (FRONT SEAT)
G4 EMISEAT BELTASSY | %4 % ERUSEAT BELT ASSY
1 P Y 9"
el etk .
5971 el : L
e I ok
T § r ! ' |
| AN S TR, Ten, -
Bl I e
F LY v}
s ISy § Peed t !
[ Ty Sy i Tl %,
o f:wr Iy N IR
. P Tt ) o "
V2 L V. ¢ it
F34-3 F34-4 F36
SEAT BELT ASSY (BACK SEAT) SEAT BELT ASSY (BACK SEAT) FUEL EVAPORATION SYSTEM
FAMEMISEAT BELTASSY | %41y B HUSEAT BELT ASSY MERRAIFUEL VAPORIATION SYSTEW
vat! . B
T T el 1 §1 ‘ Y
}
11, B 8 R0
@ A
! e
¥ TTe,
;’;\1 Y. e I /®
F38-A F38-B F40

OWNER\'S MANUAL (NA)

OWNER\'S MANUAL (NA)

TOWBAR (TRAILER REINFORCEMENT EQUIPMENT)

© crFmoTo

UFORCE 1000
UFORCE 1000XL

OWNER'S-MANUAL

.. caneruLy.

CF1000UU / GF1000UZ / CF1000UU-2

(B

AFERRATE
HEREEEnetEn

UFORCE
1000/1000 XL

®cFmoTo

HETOWBAR

F41
AIR FILTER ASSY

B ARFILTER ASSY

-
2y

It




CONTENTS—ENGINE GROUP

EOO0 EO1-1 E01-2-B-V2
LONG BLOCK LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY
[ ERHRALEFT CRANKCASE ASSY | CRANKCASE ASSY
E01-3 E01-4-V2 E02-1
CVT CASE ASSY. LEFT CRANKCASE COVER ASSY CYLINDER HEAD COVER ASSY
CVTRAIOVT CASE ASSY A48 /LAFT CRANICASE COVER 4551 n & “HTEHECYLNDER HEAD COVER ASSY
o \
E02-2 E02-3-V2 E02-4
CYLINDER HEAD NO.1 ASSY CYLINDER BODY ASSY CAMSHAFT OF CYLINDER 1 ASSY
[FUEAICYLINDER HEAD NO.1 ASSY] “TAICYLINDER ASSY A SERHACAMSHAFT OF CYLINDER 1 ASSY
#
E02-5 E02-6 E02-7
INTAKE MANIFOLD ASSY CYLINDER HEAD NO.2 ASSY CAMSHAFT OF CYLINDER 2 ASSY
SECEHINTAKE TUBE ASSY > JREGEHCYLINDER HEAD NO.2 ASSY T TRECANSHAFT OF CYLNDER 2ASSY




CONTENTS—ENGINE GROUP

E03-V2

=
T
o

IAEEAREECRANKSHAFT § CONNECTNG ROD & FISTON ASSY

E04-V2 E05-V2
MAGNETO ASSY.(EPS) CRANKSHAFT & CONNECTING ROD & PISTON ASSY CVT ASSY(NO SPEED LIMITED,16g WEIGHT ROLLER)
EFHEEMAGNETO ASSY CVTBACVTASSY |

i

ﬁﬂy

BEERR (1) MTRANSMISSION SYSTEM (1)
g
a

E05-C E06-1-V2 E06-2-V5
CVT ASSY (FOR ELECTRONIC DOWNHILL BRAKING) TRANSMISSION SYSTEM(1) TRANSMISSION SYSTEM(2)
OTERBITAST [WERER ) TASUSSONSTS 2]

E06-3-V4
TRANSMISSION SYSTEM(3)

E07-1
OIL PUMP ASSY

E07-2-V4
OILCOOLING SYSTEM

REEARY (3) TRANSMISSION SYSTEM (3)

HUHEEIOIL PUMP ASSY

HBEOLCOONGSISTEN

ENGINE OIL SEAL &0-RING SET

E08 E09 E29
WATER PUMP ASSY. STARTING SYSTEM ENGINE GASKET SET
EOB AGUEIWATER PUNP ASSY | JEBRYISTARTING SYSTEM o E29 M Z5JENGINE GASKET SET
. g
T
@’é@/ s
ol
T g

E30

ES0 S RORIBEIENGINE OLSEALSO-RING SET|

- m%




RaHI%E 44/ ENGINE MOUNTING PARTS |

Vi

FOO-1 ENGINE MOUNTING PARTS

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130
02 7020-000110 LH CUSHION COLLAR, ENGINE 2
03 30204-102810 NUT M10x1.25 4 M10x1.25
04 7020-000120 RH CUSHION BUSHING, ENGINE 2
05 30006-102100810 BOLT M10x1.25x100 1 M10x1.25x100
06 30204-122810 NUT M12x1.25 1 M12x1.25
07 401B-000200-10000 DAMPER 2
07 9DQV-000300-3000 2 55HA
08 7030-000401 FRONT MOUNT SHAFT, ENGINE 1




CVTENE/ CVT AIR PIPE

Vi

FO0-2 CVT AIR PIPE&SIDE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-002003 AIR OUTLET PIPE, CVT 1
02 9010-000105 A-TYPE SCREW CLAMP 78-101 4 78-101
03 5HY0-002004 CONNECTOR, CVT AIR OUTLET PIPE 1
04 5HY0-002002 CONNECTOR,CVT AIR INLET PIPE 1
05 5HY#-002001-1000 AIR INLET PIPE,CVT 1
06 30604-301300 CLAMP 2
07 5HY0-002102 CONNECTOR, AIR INLET PORT 1




BLEILOCK KIT |

Vi

FO1-A-V1 LOCK KIT (FUEL TANK CAP WITH KEYHOLE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-011000-1C00 LOCK KIT 1
02 5ASV-011070-6000 BLANK KEY 1
03 5ASV-010110-6000 POWER LOCK 1
04 7020-010120 CAP, FUEL TANK 1
05 30107-060012410 SCREW M6x12 2 M6x12




BEILOCK KIT |

Vi

FO1-A-V2 LOCK KIT (FUEL TANK CAP WITH KEYHOLE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-011000-1C00 LOCK KIT 1
01 5HYV-011000-1C01 LOCK KIT 1
02 5ASV-011070-6000 BLANK KEY 1
03 30107-060012410 SCREW M6x12 2 M6x12




BLRILOCK KIT |

Vi

FO1-B-V1 LOCK KIT (FUEL TANK CAP WITHOUT KEYHOLE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-011000-6000 LOCK KIT 1
02 5ASV-011070-6000 BLANK KEY 1
03 5ASV-010110-6000 POWER LOCK 1
04 9CR6-120300 CAP, FUEL TANK 1
05 30107-060012410 SCREW M6x12 2 M6x12




SLEILOCK KIT

Vi

FO1-B-V2 LOCK KIT (FUEL TANK CAP WITHOUT KEYHOLE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-011000-6000 LOCK KIT 1
01 5ASV-011000-6001 LOCK KIT 1
02 5ASV-011070-6000 BLANK KEY 1
03 30107-060012410 SCREW M6x12 2 M6x12
04 9CR6-120300 CAP, FUEL TANK 1




5 HHRMUFFLER

F02-A-V1 MUFFLER (WITHOUT CATALYST)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-021100-20000 FRONT ELBOW PIPE ASSY 1
02 30006-060012810 BOLT M6x12 15 M6x12
03 30306-060112 WASHER 3 6
04 30303-060010 WASHER 3 6
05 9030-020002 SPRING 1
06 8010-020001 NUT M8, MUFFLER JOINT 4 M8
07 9AWA-021004-00001 GRAPHITE RING, BIG 2
08 0HU0-176000 OXYGEN SENSOR 2
09 5HYV-021200-2A00 REAR ELBOW PIPE ASSY 1
10 9AWA-021001 SPRING, MUFFLER 4
11 9AWA-021002-10000 BOLT M8x55 4 M8x55
12 5HY0-021201-20000 HEAT INSULATOR, REAR PIPE 1
13 30000-060012700 BOLT 8
14 5HY0-021202 REAR HEAT INSULATOR 1
15 5HY0-021300-10000 MUFFLER BODY ASSY 1
16 30206-060540 NUT M6 3 M6
17 5BY2-021400-10000 SPAPK ARRESTOR 1
18 5HY0-021302 SEAL GASKET 1
19 5HY0-021301-10000 HEAT INSULATOR, MUFFLER EXHAUST PIPE 1
20 5HY0-020001 HEAT INSULATION PLATE, UPPER 1
21 7020-000160 2
22 30006-080040810 BOLT M8x40 2 M8x40
23 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
24 9CR6-020020 MOUNT ASSY, MUFFLER 1
25 9010-050500 CUSHION SLEEVE 1
26 30204-102810 NUT M10x1.25 1 M10x1.25
27 30006-080060810 BOLT M8x60 1 M8x60
28 30309-060900 WASHER 15
29 7020-020001 1
30 30204-080810 NUT M8 1 M8
31 5HY0-020004 HEAT INSULATION PLATE,REAR GEAR CASE 1
32 5HY0-021101-10000 HEAT INSULATOR 1, FRONT ELBOW PIPE 1
33 5HY0-020003 HEAT INSULATOR 2, EXHAUST PIPE 1
34 5HY0-020002 FRONT HEAT SHIELD 1
35 9CR6-020003 WIRE WASHER 2
36 9AWA-021005 BUSHING 4
37 5HY0-021102 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
38 5HY0-021103 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
39 5HY0-021104 HEAT INSULATION PLATE 2, EXHAUST PIPE 1
40 9010-020007 A-TYPE SCREW CLAMP 4 50-70
41 5HY0-021105 HEAT INSULATOR 3, EXHAUST PIPE 1
42 5HY0-021106 HEAT INSULATOR 3, EXHAUST PIPE 1
43 5HY0-021107 HEAT INSULATOR 4, EXHAUST PIPE 1
44 5HY0-021108 HEAT INSULATOR 4, EXHAUST PIPE 1
45 0800-022300 BUSHING, EXHAUST PIPE 2
46 30303-060900 WASHER 8 6
47 30309-0608D0 WASHER 8 6




#5 WA BIMUFFLER

F02-A-V2 MUFFLER (WITHOUT CATALYST)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-021100-20000 FRONT ELBOW PIPE ASSY 1
02 30006-060012810 BOLT M6x12 15 M6x12
03 30306-060112 WASHER 3 6
04 30303-060010 WASHER 3 6
05 9030-020002 SPRING 1
06 8010-020001 NUT M8, MUFFLER JOINT 4 M8
07 9AWA-021004-00001 GRAPHITE RING, BIG 2
07 9AWA-021004-00002 GRAPHITE RING, BIG 2
08 0HUO0-176000 OXYGEN SENSOR 2
09 5HYV-021200-2A00 REAR ELBOW PIPE ASSY 1
10 9AWA-021001 SPRING, MUFFLER 4
11 9AWA-021002-10000 BOLT M8x55 4 M8x55
12 5HY0-021201-20000 HEAT INSULATOR, REAR PIPE 1
13 30000-060012700 BOLT 2
14 5HY0-021202 REAR HEAT INSULATOR 1
15 5HY0-021300-10000 MUFFLER BODY ASSY 1
16 30206-060540 NUT M6 3 M6
17 5BY2-021400-10000 SPAPK ARRESTOR 1
18 5HY0-021302 SEAL GASKET 1
19 5HY0-021301-10000 HEAT INSULATOR, MUFFLER EXHAUST PIPE 1
20 5HY0-020001 HEAT INSULATION PLATE, UPPER 1
21 7020-000160 2
22 30006-080040810 BOLT M8x40 2 M8x40
23 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
24 9CR6-020020 MOUNT ASSY, MUFFLER 1
25 9010-050500 CUSHION SLEEVE 1
26 30204-102810 NUT M10x1.25 1 M10x1.25
27 30006-080060810 BOLT M8x60 1 M8x60
28 30309-060900 WASHER 21
29 7020-020001 1
30 30204-080810 NUT M8 1 M8
31 5HY0-020004 HEAT INSULATION PLATE,REAR GEAR CASE 1
32 5HY0-021101-10000 HEAT INSULATOR 1, FRONT ELBOW PIPE 1
33 5HY0-020003 HEAT INSULATOR 2, EXHAUST PIPE 1
34 5HY0-020002 FRONT HEAT SHIELD 1
35 9CR6-020003 WIRE WASHER 2
36 9AWA-021005 BUSHING 4
37 5HY0-021102 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
38 5HY0-021103 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
39 5HY0-021104 HEAT INSULATION PLATE 2, EXHAUST PIPE 1
40 9010-020007 A-TYPE SCREW CLAMP 4 50-70
41 5HY0-021105 HEAT INSULATOR 3, EXHAUST PIPE 1
42 5HY0-021106 HEAT INSULATOR 3, EXHAUST PIPE 1
43 5HY0-021107 HEAT INSULATOR 4, EXHAUST PIPE 1
44 5HY0-021108 HEAT INSULATOR 4, EXHAUST PIPE 1
45 0800-022300 BUSHING, EXHAUST PIPE 2
46 30303-060900 WASHER 8 6
47 30309-0608D0 WASHER 2 6
48 30006-060016810 BOLT M6x16 6 M6x16




#5:## &IMUFFLER

F02-B-V MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-021100-20000 FRONT ELBOW PIPE ASSY 1
02 30006-060012810 BOLT M6x12 15 M6x12
03 30306-060112 WASHER 3 6
04 30303-060010 WASHER 3 6
05 9030-020002 SPRING 1
06 8010-020001 NUT M8, MUFFLER JOINT 4 M8
07 9AWA-021004-00001 GRAPHITE RING, BIG 2
08 0HU0-176000 OXYGEN SENSOR 2
09 55YV-021200-6000 REAR ELBOW PIPE ASSY 1
10 9AWA-021001 SPRING, MUFFLER 4
11 9AWA-021002-10000 BOLT M8x55 4 M8x55
12 5HY0-021201-20000 HEAT INSULATOR, REAR PIPE 1
13 30000-060012700 BOLT 8
14 5HY0-021202 REAR HEAT INSULATOR 1
15 5HY0-021300-10000 MUFFLER BODY ASSY 1
16 30206-060540 NUT M6 3 M6
17 5BY2-021400-10000 SPAPK ARRESTOR 1
18 5HY0-021302 SEAL GASKET 1
19 5HY0-021301-10000 HEAT INSULATOR, MUFFLER EXHAUST PIPE 1
20 5HY0-020001 HEAT INSULATION PLATE, UPPER 1
21 7020-000160 2
22 30006-080040810 BOLT M8x40 2 M8x40
23 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
24 9CR6-020020 MOUNT ASSY, MUFFLER 1
25 9010-050500 CUSHION SLEEVE 1
26 30204-102810 NUT M10x1.25 1 M10x1.25
27 30006-080060810 BOLT M8x60 1 M8x60
28 30309-060900 WASHER 15
29 7020-020001 1
30 30204-080810 NUT M8 1 M8
31 5HY0-020004 HEAT INSULATION PLATE,REAR GEAR CASE 1
32 5HY0-021101-10000 HEAT INSULATOR 1, FRONT ELBOW PIPE 1
33 5HY0-020003 HEAT INSULATOR 2, EXHAUST PIPE 1
34 5HY0-020002 FRONT HEAT SHIELD 1
35 9CR6-020003 WIRE WASHER 2
36 9AWA-021005 BUSHING 4
37 5HY0-021102 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
38 5HY0-021103 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
39 5HY0-021104 HEAT INSULATION PLATE 2, EXHAUST PIPE 1
40 9010-020007 A-TYPE SCREW CLAMP 4 50-70
41 5HY0-021105 HEAT INSULATOR 3, EXHAUST PIPE 1
42 5HY0-021106 HEAT INSULATOR 3, EXHAUST PIPE 1
43 5HY0-021107 HEAT INSULATOR 4, EXHAUST PIPE 1
44 5HY0-021108 HEAT INSULATOR 4, EXHAUST PIPE 1
45 0800-022300 BUSHING, EXHAUST PIPE 2
46 30303-060900 WASHER 8 6
47 30309-0608D0 WASHER 8 6




#5HHRMUFFLER

F02-B-V2 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-021100-20000 FRONT ELBOW PIPE ASSY 1
02 30006-060012810 BOLT M6x12 15 M6x12
03 30306-060112 WASHER 3 6
04 30303-060010 WASHER 3 6
05 9030-020002 SPRING 1
06 8010-020001 NUT M8, MUFFLER JOINT 4 M8
07 9AWA-021004-00001 GRAPHITE RING, BIG 2
07 9AWA-021004-00002 GRAPHITE RING, BIG 2
08 0HU0-176000 OXYGEN SENSOR 2
09 55YV-021200-6000 REAR ELBOW PIPE ASSY 1
10 9AWA-021001 SPRING, MUFFLER 4
11 9AWA-021002-10000 BOLT M8x55 4 M8x55
12 5HY0-021201-20000 HEAT INSULATOR, REAR PIPE 1
13 30000-060012700 BOLT 2
14 5HY0-021202 REAR HEAT INSULATOR 1
15 5HY0-021300-10000 MUFFLER BODY ASSY 1
16 30206-060540 NUT M6 3 M6
17 5BY2-021400-10000 SPAPK ARRESTOR 1
18 5HY0-021302 SEAL GASKET 1
19 5HY0-021301-10000 HEAT INSULATOR, MUFFLER EXHAUST PIPE 1
20 5HY0-020001 HEAT INSULATION PLATE, UPPER 1
21 7020-000160 2
22 30006-080040810 BOLT M8x40 2 M8x40
23 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
24 9CR6-020020 MOUNT ASSY, MUFFLER 1
25 9010-050500 CUSHION SLEEVE 1
26 30204-102810 NUT M10x1.25 1 M10x1.25
27 30006-080060810 BOLT M8x60 1 M8x60
28 30309-060900 WASHER 21
29 7020-020001 1
30 30204-080810 NUT M8 1 M8
31 5HY0-020004 HEAT INSULATION PLATE,REAR GEAR CASE 1
32 5HY0-021101-10000 HEAT INSULATOR 1, FRONT ELBOW PIPE 1
33 5HY0-020003 HEAT INSULATOR 2, EXHAUST PIPE 1
34 5HY0-020002 FRONT HEAT SHIELD 1
35 9CR6-020003 WIRE WASHER 2
36 9AWA-021005 BUSHING 4
37 5HY0-021102 HEAT INSULATOR 1, FRONT EXHAUST PIPE 1
38 5HY0-021103 HEAT INSULATOR 2, FRONT EXHAUST PIPE 1
39 5HY0-021104 HEAT INSULATION PLATE 2, EXHAUST PIPE 1
40 9010-020007 A-TYPE SCREW CLAMP 4 50-70
41 5HY0-021105 HEAT INSULATOR 3, EXHAUST PIPE 1
42 5HY0-021106 HEAT INSULATOR 3, EXHAUST PIPE 1
43 5HY0-021107 HEAT INSULATOR 4, EXHAUST PIPE 1
44 5HY0-021108 HEAT INSULATOR 4, EXHAUST PIPE 1
45 0800-022300 BUSHING, EXHAUST PIPE 2
46 30303-060900 WASHER 8 6
47 30309-0608D0 WASHER 2 6
48 30006-060016810 BOLT M6x16 6 M6x16




F4FRAME

FO3 FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY0-030100-10000 PROTECTION PIPE, RESERVOIR 1 ELECTROPHORESIS BLACK
2 30006-080020810 BOLT M8x20 20 M8x20
3 5SYV-031000-6000-01 MAIN FRAME ASSY 1
3 55YV-031000-6001-01 FRAME ASSY 1
3 5SYV-031000-6002-01 FRAME ASSY 1
4 5HY0-030600 BRACKET, FRONT GEAR CASE 1
5 30006-080016810 BOLT M8x16 8 M8x16
6 9CR6-230001 PLUG, REAR BUMPER 1
7 5HY0-030300 FIXED BRACKET, BRAKE PADEL 1
8 30006-080025810 BOLT 3 M8x25
9 A010-120003 BOLT M6x16 12 M6x16
10 5HY0-030070-10000 ACCESSORY BRACKET 4
11 5HY0-030004 PANEL, CABLE 1
12 30006-060016810 BOLT M6x16 22 M6x16
13 5HY0-030003 SUPPORT, FOOTREST 4
14 55YV-030010-6000 LH BRACKET, PEDAL PLATE 1 ELECTROPHORESIS
15 5HY0-030090 PANEL, FUEL TANK 2
16 5HY0-030001 REAR JOINT PLATE,ENGINE 1
17 30006-102020810 BOLT M10x1.25x20 2 M10x1.25x20
18 5HY0-030040 MOUNT FRAME, REAR GEAR CASE 1 ELECTROPHORESIS BLACK
19 5HY0-030410 MOUNT SEAT, REGULATOR 1
20 30204-080810 NUT M8 12 M8
21 5HY0-030430 MOUNT SEAT, RH LOCK HOOK 1
22 5HY0-030450 BRACKET, GEAR SHIFTING LINE 1
23 30006-080040810 BOLT M8x40 5 M8x40
24 5HY0-030440 SUPPORTER, SEAT 2 ELECTROPHORESIS BLACK
25 5HY0-030420 MOUNT SEAT, Ih LOCK HOOK 1
26 30006-080014810 BOLT M8x14 10 M8x14
27 55YV-030030-6000 FRONT SEAT BRACKET 1 ELECTROPHORESIS BLACK
28 9010-120008 SPONGE PAD, FUEL TANK 2
29 7000-031820 PRESS PLATE, BATTERY 1
30 9010-030005 RUBBER WASHER, BATTERY 3
31 5SYV-030040-6000 MIDDLE BACKREST, FRONT SEAT 1 ELECTROPHORESIS BLACK
32 5HY0-030200-20000 BRACKET, SEAT 1 ELECTROPHORESIS BLACK
33 30006-080060810 BOLT M8x60 4 M8x60
34 5HY0-030053 MOUNT PLATE 1
35 5HY0-030500-10000 REINFORCEMENT PIPE 1 ELECTROPHORESIS BLACK
36 5HY0-030060 MOUNT SEAT, IGNITION COIL 1
37 55YV-030020-6000 RH BRACKET, PEDAL PLATE 1 ELECTROPHORESIS
38 8030-040800-00001 NUT CLIP M6 2 M6
39 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4




Hi 8 BE/FRONT PLASTICS

FO4-1 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY#-040001-1000 BOLT M6x14 6
2 5HYV-041011-1C00 PANEL, FRONT BUMPER 1
3 30006-060016810 BOLT M6x16 17 M6x16
4 9060-040310 PLASTIC CLIPS 37
5 5HY0-041012 DECO GRID 1
6 5HY0-041041-0HD0O FRONT LH TOP COVER 1 GALAXY GREY
6 5HY0-041041-0RE00 FRONT LH TOP COVER 1 TRUE TIMBER CAMO
6 5HY0-041041-0ET00 FRONT LH TOP COVER 1 TWILIGHT BLUE
7 5HYV-041042-1C00-0ET00 FRONT TOP COVER 1 TWILIGHT BLUE
7 5HYV-041042-1C00-0HDOO FRONT TOP COVER 1 GALAXY GREY
7 5HYV-041042-1C00-0RE0Q FRONT TOP COVER 1 TRUE TIMBER CAMO
8 5HY0-041043-0ET00 FRONT RH TOP COVER 1 TWILIGHT BLUE
8 5HY0-041043-0HD0O FRONT RH TOP COVER 1 GALAXY GREY
8 5HY0-041043-0RE00 FRONT RH TOP COVER 1 TRUE TIMBER CAMO
9 8030-040800-00001 NUT CLIP M6 21 M6
10 5HY#-041052-1010 FRONT RH DECO PLATE 1
11 5BY0-040010 RUBBER SLEEVE 4
12 5HY0-041062 WIDEN RH FRONT FENDER 1
13 5020-040049 CLAMP ST4.8 17 ST4.8
14 5HYV-041031-1001 FRONT INNER LOCK PLATE 1
15 5HY0-041061 WIDEN LH FRONT FENDER 1
16 5HYV-041021-1C00 HEADLIGHT PANEL 1
17 5HY#-041051-1010 FRONT LH DECO PLATE 1 LEATHER PATTERN
18 5HY0-041022 GUARD, LH HEADLIGHT 1
19 5HY0-041023 GUARD, RH HEADLIGHT 1
20 5HY#-130002-1000 BACKREST DAMPING MAT 3
21 5ASV-190001-6000 CFMOTO LOGO 1
22 8010-000004 BOLT M6x14 2 M6x14
23 30006-060016870 BOLT M6x16 4 M6x16
24 5HY#-040002-1000 BOLT M6x17 2




A RE/IFRONT PLASTICS

FO4-2 FRONT PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HYV-043011-1C00 UPPER BODY, DASHBOARD 1
2 5HY0-043031 DASHBOARD PANEL, LOWER 1
3 5HY0-043041 FRONT FENDER 1
3 5HYV-043041-1C00 FRONT FENDER 1
4 5HY0-043042 FRONT INNER FENDER, LH 1
4 5HYV-043042-1000 LH FRONT INNER FENDER 1
5 5HY0-043043 FRONT INNER FENDER, RH 1
6 5HY#-041053-1000 FRONT LH SIDE PANEL 1
7 5HY#-041054-1000 FRONT RH SIDE PANEL 1
8 30110-480160070 SELF-TAPPING SCREW 7
9 30006-060016870 BOLT M6x16 12 M6x16
10 6NQ#-000202-6001 BOLT 6
11 30202-060110 NUT M6 2 M6
12 5HYV-040003-1000 RUBBER MAT 2
13 5HY#-040001-1000 BOLT Mé6x14 5
14 5HY0-043012 HOLDER 1
15 5HYV-043013-1C00 STORAGE BOX COVER 1
16 5HY0-043014 STORAGE BOX COVER 1
17 5HY0-043015 SPRING 2
18 5HY0-043016-00001 STORAGE BOX 1
19 5HYV-043017-1C00 SWITCH PANEL 1
20 8080-000001 CLASP 11
21 8010-000002 CLAMP ST4.2 7 ST4.2
22 30110-480160010 SELF-TAPPING SCREW ST4.8x16 16 ST4.8x16
23 5BY0-040010 RUBBER SLEEVE 5
24 30006-060016810 BOLT M6x16 9 M6x16
25 8010-000004 BOLT M6x14 2 M6x14
26 8030-040800-00001 NUT CLIP M6 14 M6
27 5HY0-043092 DECO COVER, DASHBOARD 1
28 9060-040310 PLASTIC CLIPS 9
29 8080-000002 CLIP NUT ST4.8 2 ST4.8
30 5HY0-043044 FRONT INNER FENDER 1
30 5HYV-043044-1000 FRONT INNER FENDER 1
31 5HY0-043033 GLOVE BOX 1
32 5HYV-043091-1C00-0ET00 COVER, DASHBOARD 1 TWILIGHT BLUE
32 5HYV-043091-1C00-0HDOO COVER, DASHBOARD 1 GALAXY GREY
32 5HYV-043091-1C00-0REQQ COVER, DASHBOARD 1 TRUE TIMBER CAMO
33 5ASV-152100-6000 SWITCH HOLE COVER 2
34 5ASV-152200-6001 SWITCH HOLE COVER 3 6 PIN




¥ EHEMIDDLE PLASTICS

&R

FO04-3-V1 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HYV-043053-1000 SERVICE COVER, PEDAL 1
2 5HY#-040002-1000 BOLT M6x17 4
3 5HYV-043052-1C00 FOOT PEDAL, RH 1
4 5HYV-043051-1C00 FOOT PEDAL, LH 1
5 30006-060016870 BOLT M6x16 4 M6x16
6 5BY0-042032 PLUG, PEDAL 2
7 8030-040800-00001 NUT CLIP M6 4 M6
8 5HY#-040001-1000 BOLT M6x14 4
9 5HY#-043061-1000-11 FRONT LOWER BAFFLE, SEAT 1
10 55YV-044014-6000 FRONT RH SIDE PLATE 1
11 5SYV-044013-6000 FRONT LH SIDE PLATE 1
12 30006-060016810 BOLT M6x16 2 M6x16
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
14 6NQ+#-000206-6001 INNER HEX SCREW M6x16 11 M6x16
15 6NQ#-000203-6001 INNER HEX SCREW M6x20 6 M6x20
16 30301-060470 RETAINER 2
17 5HY0-220113 BOLT M8x20 4 M8x20
18 9060-040310 PLASTIC CLIPS 18
19 6NQ#-000202-6001 BOLT 4
20 6NQ+#-000205-6001 MOUNTING SCREW, CHAIN GUARD 2
21 5SYV-044042-6000-11 RH UPPER PANEL, FRONT SEAT 1
22 55YV-044041-6000-11 LH UPPER PANEL, FRONT SEAT 1
23 55YV-043061-6000 STORAGE BOX, FRONT SEAT 1
24 6100-030006 GASKET, ADJUST HOLE 2
1

55YV-043062-6000

STORAGE BOX COVER




s kH#MIDDLE PLASTICS

E o

F04-3-V2 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HYV-043053-1000 SERVICE COVER, PEDAL 1
2 5HY#-040002-1000 BOLT Mé6x17 4
3 5HYV-043052-1C00 FOOT PEDAL, RH 1
4 5HYV-043051-1C00 FOOT PEDAL, LH 1
5 30006-060016870 BOLT M6x16 4 M6x16
6 5BY0-042032 PLUG, PEDAL 2
7 8030-040800-00001 NUT CLIP M6 4 M6
8 5HY#-040001-1000 BOLT M6x14 4
9 5HY#-043061-1000-11 FRONT LOWER BAFFLE, SEAT 1
10 55YV-044014-6000 FRONT RH SIDE PLATE 1
11 55YV-044013-6000 FRONT LH SIDE PLATE 1
12 30006-060016810 BOLT M6x16 2 M6x16
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
14 6NQ#-000206-6001 INNER HEX SCREW M6x16 11 M6x16
15 6NQ#-000203-6001 INNER HEX SCREW M6x20 6 M6x20
16 30301-060470 RETAINER 2
17 5HY0-220113 BOLT M8x20 4 M8x20
18 9060-040310 PLASTIC CLIPS 18
19 6NQ+#-000202-6001 BOLT 4
20 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 2
21 55YV-044042-6000-11 RH UPPER PANEL, FRONT SEAT 1
21 55YV-044042-6001-11 RH UPPER PANEL, FRONT SEAT 1 NO DOOR
22 55YV-044041-6000-11 LH UPPER PANEL, FRONT SEAT 1
22 55YV-044041-6001-11 LH UPPER PANEL, FRONT SEAT 1 NO DOOR
23 55YV-043061-6000 STORAGE BOX, FRONT SEAT 1
24 6100-030006 GASKET, ADJUST HOLE 2
25 55YV-043062-6000 STORAGE BOX COVER 1
25 55YV-043062-6001 INNER PRESS PLATE, STORAGE BOX 1




F04-3-V3 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HYV-043053-1000 SERVICE COVER, PEDAL 1
2 5HY#-040002-1000 BOLT M6x17 4
3 5HYV-043052-1C00 FOOT PEDAL, RH 1
4 5HYV-043051-1C00 FOOT PEDAL, LH 1
5 30006-060016870 BOLT M6x16 4 M6x16
6 5BY0-042032 PLUG, PEDAL 2
7 8030-040800-00001 NUT CLIP M6 4 M6
8 5HY#-040001-1000 BOLT M6x14 4
9 5HY#-043061-1000-11 FRONT LOWER BAFFLE, SEAT 1
10 55YV-044014-6000 FRONT RH SIDE PLATE 1
10 55YV-044014-6001 FRONT RH SIDE PLATE 1
11 55YV-044013-6000 FRONT LH SIDE PLATE 1
11 55YV-044013-6001 FRONT LH SIDE PLATE 1
12 30006-060016810 BOLT M6x16 2 M6x16
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
14 6NQ#-000206-6001 INNER HEX SCREW M6x16 11 M6x16
15 6NQ#-000203-6001 INNER HEX SCREW M6x20 6 M6x20
16 30301-060470 RETAINER 2
17 5HY0-220113 BOLT M8x20 4 M8x20
18 9060-040310 PLASTIC CLIPS 18
19 6NQ#-000202-6001 BOLT 4
20 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 2
21 55YV-044042-6000-11 RH UPPER PANEL, FRONT SEAT 1
21 55YV-044042-6001-11 RH UPPER PANEL, FRONT SEAT 1 NO DOOR
22 55YV-044041-6000-11 LH UPPER PANEL, FRONT SEAT 1
22 55YV-044041-6001-11 LH UPPER PANEL, FRONT SEAT 1 NO DOOR
23 55YV-043061-6000 STORAGE BOX, FRONT SEAT 1
24 6100-030006 GASKET, ADJUST HOLE 2
25 55YV-043062-6000 STORAGE BOX COVER 1
25 55YV-043062-6001 INNER PRESS PLATE, STORAGE BOX 1




¥R+ MIDDLE PLASTICS

g

| nnh
Ty oot
<A
%

FO04-4 MIDDLE PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 55YV-044032-6000 GUARD, FRONT MIDDLE BACKREST 1
2 5BY0-040010 RUBBER SLEEVE 3
3 55YV-044034-6000 USB COVER 1
4 30110-420130010 SELF-TAPPING SCREW ST4.2x13 4 ST4.2x13
5 55YV-044031-6000 FRONT UPPER GUARD PLATE, BACK SEAT 1
6 6NQ#-000202-6001 BOLT 12
7 8030-040800-00001 NUT CLIP M6 6 M6
8 55YV-044033-6000 CUP HOLDER, BACK SEAT 2
9 5HYV-043052-1C00 FOOT PEDAL, RH 1
10 30006-060016870 BOLT M6x16 4 M6x16
11 5BY0-042032 PLUG, PEDAL 2
12 5HY#-040001-1000 BOLT M6x14 4
13 5HYV-043053-1000 SERVICE COVER, PEDAL 1
14 5HY#-040002-1000 BOLT M6x17 4
15 5HYV-043051-1C00 FOOT PEDAL, LH 1




JFHE# | REAR PLASTICS

FO04-5-V1 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY#-043061-1000-11 FRONT LOWER BAFFLE, SEAT 1
2 30006-060016810 BOLT M6x16 2 M6x16
3 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
4 6NQ#-000206-6001 INNER HEX SCREW M6x16 6 M6x16
5 5HY0-042024 REAR RH SIDE PANEL 1
6 5HY0-042023 REAR LH SIDE PANEL 1
7 5HY0-220113 BOLT M8x20 4 M8x20
8 6NQ#-000202-6001 BOLT 2
9 9060-040310 PLASTIC CLIPS 14
10 6NQ#-000203-6001 INNER HEX SCREW M6x20 4 M6x20
11 5HY#-040001-1000 BOLT M6x14 4
12 5HY0-042022 REAR RH SIDE UPPER PANEL 1
13 5HY0-042021 REAR LH SIDE UPPER PANEL 1
14 5BY0-040010 RUBBER SLEEVE 2
15 5HY0-042026 MOUNT COVER, RH HINGE 1
16 5HY0-042025 MOUNT COVER, LH HINGE 1




FURA [ REARPLASTICS |

FO04-5-V2 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY#-043061-1000-11 FRONT LOWER BAFFLE, SEAT 1
2 30006-060016810 BOLT M6x16 2 M6x16
3 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
4 6NQ#-000206-6001 INNER HEX SCREW M6x16 6 M6x16
5 5HY0-042024 REAR RH SIDE PANEL 1
5 5HYV-042024-1C00 REAR RH SIDE PANEL 1
6 5HY0-042023 REAR LH SIDE PANEL 1
6 5HYV-042023-1C00 REAR LH SIDE PANEL 1
7 5HY0-220113 BOLT M8x20 4 M8x20
8 6NQ#-000202-6001 BOLT 2
9 9060-040310 PLASTIC CLIPS 14
10 6NQ#-000203-6001 INNER HEX SCREW M6x20 4 M6x20
11 5HY#-040001-1000 BOLT M6x14 4
12 5HY0-042022 REAR RH SIDE UPPER PANEL 1
13 5HY0-042021 REAR LH SIDE UPPER PANEL 1
14 5BY0-040010 RUBBER SLEEVE 2
15 5HY0-042026 MOUNT COVER, RH HINGE 1
16 5HY0-042025 MOUNT COVER, LH HINGE 1




8R4 | REAR PLASTICS

FO04-6-V1 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY0-043072 TOOL BOX 1
1 5HYV-043072-1C00 TOOL BOX 1
2 5HY0-043064 RH LOWER GUARD, SEAT 1
3 5HY0-043074-00001 SEALING STRIP, TOOL BOX 1
4 5HYV-043071-1C00 COVER, TOOL BOX 1
4 5HYV-043071-1C01 COVER, TOOL BOX 1
5 5HY0-043073 BUCKLE, TOOL BOX 1
6 5HY0-043063-10000 MIDDLE LOWER GUARD, SEAT 1
7 5HY0-043062 LH LOWER GUARD, SEAT 1
8 9060-040310 PLASTIC CLIPS 12
9 5HY0-042052 FRONT ACCESS COVER 1
10 5HY0-042051 REAR GUARD, SEAT 1
11 6NQ#-000206-6001 INNER HEX SCREW M6x16 4 M6x16
12 5HY#-040001-1000 BOLT Mé6x14 2
13 6KM#-160420-8001 SPONGE MAT 1
14 9010-120008 SPONGE PAD, FUEL TANK 2
15 5HY0-042053 HEAT INSULATOR, REAR GUARD 1
16 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
17 7020-040315 BAND, FUEL TANK FILLER COVER 2
18 8030-040800-00001 NUT CLIP M6 4 M6




FHMM REARPLASTICS |

FO04-6-V2 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY0-043072 TOOL BOX 1
1 5HYV-043072-1C00 TOOL BOX 1
2 5HY0-043064 RH LOWER GUARD, SEAT 1
3 5HY0-043074-00001 SEALING STRIP, TOOL BOX 1
4 5HYV-043071-1C00 COVER, TOOL BOX 1
4 5HYV-043071-1C01 COVER, TOOL BOX 1
5 5HY0-043073 BUCKLE, TOOL BOX 1
6 5HY0-043063-10000 MIDDLE LOWER GUARD, SEAT 1
7 5HY0-043062 LH LOWER GUARD, SEAT 1
8 9060-040310 PLASTIC CLIPS 12
9 5HY0-042052 FRONT ACCESS COVER 1
10 5HY0-042051 REAR GUARD, SEAT 1
10 5HYV-042051-1C00 REAR PANEL, SEAT 1
11 6NQ#-000206-6001 INNER HEX SCREW M6x16 4 M6x16
12 5HY#-040001-1000 BOLT M6x14 2
13 6KM#-160420-8001 SPONGE MAT 1
14 9010-120008 SPONGE PAD, FUEL TANK 2
15 5HY0-042053 HEAT INSULATOR, REAR GUARD 1
16 30110-480130010 SELF-TAPPING SCREW ST4.8x13 2 ST4.8x13
17 7020-040315 BAND, FUEL TANK FILLER COVER 2
18 8030-040800-00001 NUT CLIP M6 4 M6




Ji AHHREAR PLASTICS

FO04-7-V1 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY0-042028 DEFLECTOR, RH 1
2 5HY0-042027 DEFLECTOR, LH 1
3 5HY0-042030 FILTER 1
4 SHY#-042031-1000 FILTER 1
5 30110-480130010 SELF-TAPPING SCREW ST4.8x13 6 ST4.8x13
6 SHY#-042012-1000 REAR RH FENDER 1
7 5HY#-042011-1000 REAR LH FENDER 1
8 30006-060016870 BOLT M6x16 8 M6x16
9 30309-060870 WASHER 6X20X1.5 8 6X20X1.5
10 9060-040310 PLASTIC CLIPS 20
11 5HY0-041064 WIDEN RH MIDDLE FENDER 1
12 5HY0-041063 WIDEN LH MIDDLE FENDER 1
13 5HY0-041066 WIDEN RH MIDDLE FENDER 1
1

5HY0-041065

WIDEN LH REAR FENDER




JFERH/IREAR PLASTICS

‘b

T,

T

‘%
S

ot

FO04-7-V2 REAR PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
1 5HY0-042028 DEFLECTOR, RH 1
2 5HY0-042027 DEFLECTOR, LH 1
3 5HY0-042030 FILTER 1
4 5HY#-042031-1000 FILTER 1
5 30110-480130010 SELF-TAPPING SCREW ST4.8x13 6 ST4.8x13
6 5HY#-042012-1000 REAR RH FENDER 1
6 5HYV-042012-1001 REAR RH FENDER 1
7 5HY#-042011-1000 REAR LH FENDER 1
7 5HYV-042011-1001 REAR LH FENDER 1
8 30006-060016870 BOLT M6x16 8 M6x16
9 30309-060870 WASHER 6X20X1.5 8 6X20X1.5
10 9060-040310 PLASTIC CLIPS 20
11 5HY0-041064 WIDEN RH MIDDLE FENDER 1
12 5HY0-041063 WIDEN LH MIDDLE FENDER 1
13 5HY0-041066 WIDEN RH MIDDLE FENDER 1
1

5HY0-041065

WIDEN LH REAR FENDER




W#EE 4 /BOTTOM PLASTICS

F04-8-V1 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification

1 5HY#-042061-1000 FRONT BASE PLATE 1

2 55YV-042064-6000 FRONT RH SKID PLATE 1

3 55YV-042062-6000 FRONT MIDDLE SKID PLATE 1

4 55YV-042063-6000 FRONT LH SKID PLATE 1

5 55YV-042068-6000 REAR RH SKID PLATE 1

6 55YV-042066-6000 REAR MIDDLE SKID PLATE 1

7 55YV-042067-6000 REAR LH SKID PLATE 1

8 5HY0-042065 REAR BASE PLATE 1

9 30301-060412 WASHER 51 6
10 6NQ+#-000203-6001 INNER HEX SCREW M6x20 46 M6x20
11 30006-060020810 BOLT M6x20 5 M6x20




kR /BOTTOM PLASTICS

F04-8-V2 BOTTOM PLASTICS

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-042061-1C00 FRONT BASE PLATE 1
02 5HYV-042062-1C00 MIDDLE BASE PLATE 1
03 55YV-042069-6300 BASE PLATE (EX) 1
04 5HYV-042065-1C00 REAR BASE PLATE 1
05 5BWV-040007-5000 INNER HEX BOLT M6x20 39 M6x20
06 30301-060470 RETAINER 4




Hi &R/FRONT  SUSPENSION

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
1 5SYV-050210-6000 FRONT LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
2 9060-050900-10000 BALL PIN ASSY 2 CCVI
2 9060-050900 BALL PIN ASSY 2 SOMIC
3 30801-03405 2 34
4 5SYV-050410-6000 FRONT UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
5 8010-000004 BOLT M6x14 4 M6x14
6 55YV-050310-6000 FRONT UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
7 55YV-050103-6000 SHAFT, SWNG ARM 4
8 5BY0-050102 DAMPING SLEEVE, FRONT UPPER SWING ARM 8
9 5SYV-050101-6000 MIDDLE SPACER, SWING ARM 4
10 3120100 GREASE ZERK 4
11 30204-122910 NUT M12x1.25 4 M12x1.25
12 55YV-050701-6000 LH STEERING KNUCKLE 1
13 30800-06005 CIRCLIP FOR HOLE 2 60
14 30411-03080 HUB BEARING 2
15 5ASV-050201-6000 GUARD, FRONT LH SWING ARM 1
16 30219-122810 NUT M12x1.25 4 M12x1.25
17 30903-0322210 COTTER PIN 4 3.2x22
18 9030-050600-10000 MAIN PIN ASSY 2 CCVI
18 9030-050600 MAIN PIN ASSY 2 SOMIC
19 55YV-050110-6000 FRONT UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
20 30801-03205 2 32 A-TYPE
21 30006-102055110 BOLT 4
22 5ASV-050401-6000 GUARD, FRONT RH SWING ARM 1
23 55YV-050801-6000 RH STEERING KNUCKLE 1
24 30204-102810 NUT M10x1.25 4 M10x1.25
25 5SYV-050500-6000 FRONT SHOCK ABSORBER 2
25 55YV-050500-6001 FRONT SHOCK ABSORBER 2




JF B2/ REAR SUSPENSION

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
01 5SYV-060210-6000 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
02 5HY0-060703 REAR BEARING CARRIER 2
03 3120100 GREASE ZERK 10
04 30411-03080 HUB BEARING 2
05 30800-06005 CIRCLIP FOR HOLE 2 60
06 55YV-060410-6000 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
07 8010-000004 BOLT M6x14 4 M6x14
08 5ASV-050002-6000 SHORT BUSHING 8
08 5ASV-050002-6001 SHORT BUSHING 8
09 5HY0-060701-00001 MIDDLE SPACER, REAR BEARING CARRIER 4
10 3121400 GREASE NOZZLE 2 90 DEGREE
11 30204-102810 NUT M10x1.25 12 M10x1.25
12 7000-060003 SUPPORTER, SWAY BAR 4
13 9060-060002 PLUG, REAR SUSPENSION 8
14 5SYV-060201-6000 SHORT MIDDLE SPACER, SWING ARM 4
15 30024-122100110 BOLT 4
16 5BY0-050102 DAMPING SLEEVE, FRONT UPPER SWING ARM 4
17 55YV-060110-6000 REAR UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
18 5SYV-050101-6000 MIDDLE SPACER, SWING ARM 2
19 55YV-050103-6000 SHAFT, SWNG ARM 2
20 5SYV-060310-6000 REAR UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
21 30006-102055110 BOLT 2
22 5HYV-060201-1000 GUARD, REAR LH SWING ARM 1
23 5HYV-060401-1000 GUARD, REAR RH SWING ARM 1
24 9030-060002 COVER, SWAY BAR 2
25 30006-080016810 BOLT M8x16 4 M8x16
26 30001-102120110 BOLT M10x1.25x120 4 M10x1.25x120
27 9010-060800-20000 BALL PIN, RH 1 CCVI
27 9010-060800-1000 BALL PIN, RH 1 SOMIC
28 9010-060700-20000 BALL PIN, LH 1 CCVI
28 9010-060700-1000 BALL PIN, LH 1 SOMIC
29 5SYV-060610-6000 REAR SWAY BAR 1
30 55YV-060202-6000 SHORT BUSHING, SWING ARM 8
31 30204-122910 NUT M12x1.25 6 M12x1.25
32 30006-102060110 BOLT 2
33 5SYV-060500-6000 REAR SHOCK ABSORBER 2
33 55YV-060500-6001 REAR SHOCK ABSORBER 2




Hi#/ FRONT WHEEL

FO7 FRONT WHEEL

Item No Parts Number Parts Name(EN) Qty Specification
01 30703-1435 FRONT TIRE 2 27x9, R14, 60L, CST, USA, NHS, ENVIRONMENTAL VACUUM TIRE
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 5HY0-070203 NUT, WHEEL 8
06 5HY0-070100-10000 FRONT RIM 2 MATTE BLACK
06 5HY0-070100-20000 FRONT RIM 2 MATTE BLACK_BRIGHT EDGE_ALUMINUM RIM
07 5190-070030-1000 VALVE, INFLATION 2
08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2
09 5HY0-070201 BOLT, WHEEL 8
10 5SYV-080001-6000 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8
12 30306-200112 WASHER 2




§17) % %/BRAKE SYSTEM

FO8 BRAKE SYSTEM

Item No. Parts Number Parts N (EN) Qty Specification
01 5SYV-081000-6000 HYDRAULIC BRAKE ASSY 1
02 9AWA-0811A0 BRAKE PAD ASSY 2
03 9AWA-081200 FRONT BRAKE CALIPER, RH 1
04 30006-102025810 BOLT M10x1.25x25 4 M10x1.25x25
05 901B-080102 WASHER 11 80
06 7020-081004 BANJO BOLT 4
07 30902-0400820 BLIND RIVET 2 4x8
08 30006-060016810 BOLT M6x16 18 M6x16
09 5HY0-080004 CLIP, FRONT RH BRAKE FLUID PIPE 1
10 9AWA-080001 PLASTIC CLASP 2
11 5HYV-081020-2500 RH FRONT BRAKE FLUID HOSE 1
12 5HY0-080003 CLIP, FRONT LH BRAKE FLUID PIPE 1
13 5HYV-081010-2500 LH FRONT BRAKE FLUID HOSE 1
14 9AWA-081100 FRONT BRAKE CALIPER, LH 1
15 5HY0-080010-20000 HYDRAULIC INDUCTION SWITCH 1
16 5BY0-080001 CLIP I, LH OIL HOSE 2
17 5UWB-081002 FLUID RESERVOIR HOSE 2 1
18 7020-081002 PIPE CLIP, MASTER CYLINDER 2
19 5UWB-081001 FLUID RESERVOIR HOSE 1 1
20 9010-080405 CLAMP 2
21 5BW1-080150-20000 RESERVOIR ASSY 1
22 5UWB-030110 BRACKET, OIL CUP 1
23 30006-080025810 BOLT 2 M8x25
24 5BWB-081100 MASTER CYLINDER 1
25 5HYV-082000-1200 BRAKE PEDAL ASSY 1
25 5HYV-082000-1201 BRAKE PEDAL ASSY 1
26 9060-105002 BUSHING 2
27 30306-120112 WASHER 1 12
28 30903-0322210 COTTER PIN 1 3.2x22
29 9060-080003 RETURN SPRING 1
30 5SYV-081030-6000 REAR BRAKE FLUID HOSE 1
31 30006-102030810 BOLT M10x1.25x30 4 M10x1.25x30
32 5HY0-081100 REAR BRAKE CALIPER, LH 1
33 5HY0-0811A0 REAR BRAKE PAD ASSY 2
34 5HY0-080002 WIRE CLIP, REAR BRAKE FLUID HOSE 4
35 5HY0-081200 REAR BRAKE CALIPER, RH 1
36 30202-060110 NUT M6 2 M6
37 9010-080104 CIRCLIP 3
38 5SYV-083200-6000 PARKING CABLE 1
39 30904-0602010 PIN SHAFT 1 6x20 TRIVALENT CHROMIUM
40 30006-080020810 BOLT M8x20 2 M8x20
41 5HY0-083100 HAND BRAKE 1
42 30303-020900 WASHER 2 2
43 30204-080810 NUT M8 2 M8
44 30903-0162010 COTTER PIN 1
45 7000-082210-20000 MICRO SWITCH 1
46 30105-020016700 SCREW M2x16 2 M2x16
47 30306-020800 WASHER 4 2
48 30200-020500 NUT M2 2 M2
49 30110-420130010 SELF-TAPPING SCREW ST4.2x13 2 ST4.2x13
50 9AWA-080003 FIXING RUBBER SLEEVE 4
51 30102-060016810 SCREW 3
52 5BY0-080007 GUARD, FRONT LH BRAKE CALIPER 1
53 5BY0-080008 GUARD, FRONT RH BRAKE CALIPER 1
54 8010-000004 BOLT M6x14 4 M6x14
55 5HYV-081100-1B00-20 DUST SEAL, PISTON 2
56 5HYV-081100-1B00-21 DUST SEAL, PISTON 2
57 5HYV-081300-1B00-21 DUST SEAL, PISTON 2
58 5HYV-081300-1B00-20 DUST SEAL, PISTON 2
59 5HYV-081100-1B00-22 BRACKET 1 8
60 5HYV-081100-1B00-23 BRACKET 2 8
61 5HYV-080410-1C00 WIRE CLIP, OIL HOSE 3




¥ Z%(EPS)/STEERING SYSTEMESP) |

F10-V1 STEERING SYSTEM (EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-190019-6000 CFMOTO STICKER 1
02 5BY0-104101 LH PROTECTION SLEEVE, TIE ROD 1
03 30006-050012810 BOLT M5x12 6 M5x12
04 5ASV-102100-6000 STEERING WHEEL 1
05 30204-122810 NUT M12x1.25 1 M12x1.25
06 7030-100002 FIXED SEAT, STEERING WHEEL 1
07 5HY0-105000 THROTTLE PEDAL, ELECTRIC 1
08 30006-060030810 BOLT M6x30 3 M6x30
09 30801-02005 2 20
10 30400-02005 BEARING 2 6804Z
11 7000-100001 STEERING COLUMN 1
12 9060-101008-00001 MOUNING BRACKET, STEERING WHEEL 1
13 30107-060012410 SCREW M6x12 2 M6x12
14 30006-080028810 BOLT M8x28 2 M8x28
15 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2
16 9060-100009 NYLON BUSHING, STEERING COLUMN 2
17 9060-101009-00001 BRACKET, AIR SPRING 1
18 30006-080020810 BOLT M8x20 10 M8x20
19 9060-102003-00002 LOWER LOCK BOLT, GAS SPRING 1
20 30204-060810 NUT M6 2 M6
21 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 1
22 5HYV-100001-1C00 GAS SPRING ASSY 1
23 5HY0-103100 UNIVERSAL SHAFT,STEERING 1
24 30303-080112 WASHER 5 8
25 30004-080030810 BOLT 5 M8x30
26 30006-080016810 BOLT M8x16 3 M8x16
27 5HY0-103400 EPS BRACKET 1 ELECTROPHORESIS BLACK
28 7030-106200-00001 EPS ASSY 1
29 5HY0-103200 UNIVERSAL SHAFT,STEERING 1
30 30219-122810 NUT M12x1.25 2 M12x1.25
31 30903-0322210 COTTER PIN 2 3.2x22
32 5HY0-104200-20000 RH STEERING ROD ASSY 1
33 5BY0-104120 HITCH BALL ASSY SQM 2
34 5BY0-104102 CLAMP 2
35 5BY0-104201 RH PROTECTION SLEEVE, TIE ROD 1
36 8010-150003 TIE BAND 2 5x250
37 30204-080810 NUT M8 5 M8
38 30006-080080810 BOLT M8x80 1 M8x80
39 30019-080090810 BOLT M8x90 2 M8x90
40 5HY0-104060 STEERING MOTOR 1
41 5HY0-104100-20000 LH STEERING ROD ASSY 1




A (EPS)'STEERING SYSTEM(EPS) |

F10-V2 STEERING SYSTEM (EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5ASV-190019-6000 CFMOTO STICKER 1
02 5BY0-104101 LH PROTECTION SLEEVE, TIE ROD 1
03 30006-050012810 BOLT M5x12 6 M5x12
04 5ASV-102100-6000 STEERING WHEEL 1
05 30204-122810 NUT M12x1.25 1 M12x1.25
06 7030-100002 FIXED SEAT, STEERING WHEEL 1
07 5HY0-105000 THROTTLE PEDAL, ELECTRIC 1
08 30006-060030810 BOLT M6x30 3 M6x30
09 30801-02005 2 20
10 30400-02005 BEARING 2 68042
11 7000-100001 STEERING COLUMN 1
12 9060-101008-00001 MOUNING BRACKET, STEERING WHEEL 1
13 30107-060012410 SCREW M6x12 2 M6x12
14 30006-080028810 BOLT M8x28 2 M8x28
15 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2
16 9060-100009 NYLON BUSHING, STEERING COLUMN 2
17 9060-101009-00001 BRACKET, AIR SPRING 1
18 30006-080020810 BOLT M8x20 10 M8x20
19 9060-102003-00002 LOWER LOCK BOLT, GAS SPRING 1
20 30204-060810 NUT M6 2 M6
21 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 1
22 5HYV-100001-1C00 GAS SPRING ASSY 1
23 5HY0-103100 UNIVERSAL SHAFT,STEERING 1
24 30303-080112 WASHER 5 8
25 30004-080030810 BOLT 5 M8x30
26 30006-080016810 BOLT M8x16 3 M8x16
27 5HY0-103400 EPS BRACKET 1 ELECTROPHORESIS BLACK
28 7030-106200-00001 EPS ASSY 1
29 5HY0-103200 UNIVERSAL SHAFT,STEERING 1
29 5HYV-103200-1C00 LOWER STEERING UNIVERSAL SHAFT ASSY 1
30 30219-122810 NUT M12x1.25 2 M12x1.25
31 30903-0322210 COTTER PIN 2 3.2x22
32 5HY0-104200-20000 RH STEERING ROD ASSY 1
33 5BY0-104120 HITCH BALL ASSY SQM 2
34 5BY0-104102 CLAMP 2
35 5BY0-104201 RH PROTECTION SLEEVE, TIE ROD 1
36 8010-150003 TIE BAND 2 5x250
37 30204-080810 NUT M8 5 M8
38 30006-080080810 BOLT M8x80 1 M8x80
39 30019-080090810 BOLT M8x90 2 M8x90
40 5HY0-104060 STEERING MOTOR 1
41 5HY0-104100-20000 LH STEERING ROD ASSY 1




J5¥#/ REAR WHEEL

F11 REAR WHEEL

Item No Parts Number Parts Name(EN) Qty Specification
01 30703-1436 REAR TIRE 2 27x11, R14, 66L, CST, USA, NHS, ENVIRONMENTAL VACUUM TIRE
02 5ASV-070101-6001 DECO COVER, RIM 2 WITH CFMOTO LOGO
03 30903-0403610 COTTER PIN 2 40x36
04 5HY0-110001 HEX FLANGE NUT 2
05 5HY0-070203 NUT, WHEEL 8
06 5HY0-110100-10000 REAR RIM 2 MATTE BLACK
06 5HY0-110100-20000 REAR RIM 2 MATTE BLACK_BRIGHT EDGE
07 5190-070030-1000 VALVE, INFLATION 2
08 5HYV-070001-1400 BRACKET, FRONT WHEEL 2
09 5HY0-070201 BOLT, WHEEL 8
10 5HY0-080001 FRONT BRAKE DISC 2
11 A000-080001 SCREW 8




M #IFUEL TANK

Vi

2

F12-A FUEL TANK (FOR FUEL EVAPORATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification

01 5HY0-120100 FUEL TANK, PLASTIC 1

02 7020-120103 DAMPER, FUEL TANK 2

03 7020-120160 CUSHION LINER, FUEL TANK 2

04 30006-060030810 BOLT M6x30 2 M6x30
05 7020-120006 CLAMP Dia 16.6 6

06 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 6

07 5190-020102 RUBBER DAMPER 1

08 5HY0-120002 STRIP, FUEL TANK 1

09 30006-100020810 BOLT M10x20 1 M10x20
10 5HY0-120001 BRACKET, OIL PIPE 1

11 5HY0-120210 HIGH-PRESSURE FUEL HOSE ASSY 1 1

12 5HY#-120220-1000 HIGH PRESSURE FUEL HOSE 2 1

13 5HY#-120230-1000 HIGH PRESSURE FUEL HOSE 3 1

14 5HY#-120003-1000 OIL HOSE CONVERTING BRACKET 1

15 5HY0-120004 T-JOINT, OIL PIPE 1

16 30006-060010810 BOLT M6x10 3 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
17 9AW#-120002-2500 RUBBER, FUEL TANK FILLER 1

18 6090-120210 QUICK JOINT 3

19 9AWV-120102-2500 SEAL RING, FUEL PUMP 1

20 9AWV-120101-2500 CAP, FUEL PUMP 1

21 7020-150900 FUEL PUMP 1

22 9AWA-120001-00001 DAMPER, FUEL TANK 3




M AIFUEL TANK

F12-B FUEL TANK (FOR NON FUEL EVAPORATION SYSTEM)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-120100 FUEL TANK, PLASTIC 1
02 7020-120103 DAMPER, FUEL TANK 2
03 7020-120160 CUSHION LINER, FUEL TANK 2
04 30006-060030810 BOLT M6x30 2 M6x30
05 7020-120006 CLAMP Dia 16.6 6
06 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 6
07 5190-020102 RUBBER DAMPER 1
08 5HY0-120002 STRIP, FUEL TANK 1
09 30006-100020810 BOLT M10x20 1 M10x20
10 5HY0-120001 BRACKET, OIL PIPE 1
11 5HY0-120210 HIGH-PRESSURE FUEL HOSE ASSY 1 1
12 5HY#-120220-1000 HIGH PRESSURE FUEL HOSE 2 1
13 5HY#-120230-1000 HIGH PRESSURE FUEL HOSE 3 1
14 5HY#-120003-1000 OIL HOSE CONVERTING BRACKET 1
15 5HY0-120004 T-JOINT, OIL PIPE 1
16 30006-060010810 BOLT M6x10 3 GB5789 M6x10 TRIVALENT CHROMIUM 8.8
17 8080-120005 FUEL VAPOR HOSE V 1
18 30601-112010 CLAMP A12 1 A12
19 9AWV-120102-2500 SEAL RING, FUEL PUMP 1
20 9AWV-120101-2500 CAP, FUEL PUMP 1
21 7020-150900 FUEL PUMP 1
22 9AWA-120001-00001 DAMPER, FUEL TANK 3
23 9AW#-120002-2500 RUBBER, FUEL TANK FILLER 1
24 6090-120210 QUICK JOINT 3




B #/SEAT

F13-1-A FRONT SEAT(NON HEATING EQUIPMENT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30102-080045170 SCREW 4
02 7020-130001 RUBBER SLEEVE, SEAT 2
03 5HY0-132004 CUSHION RUBBER WAHSER 2
04 5HY0-132000-40000 PASSENGER SEAT 1
05 5HYV-134000-1C00 BACKREST 1
06 30904-080A220 PIN SHAFT 1
07 30910-0183220 LOCK PIN 1
08 6KM0-130205 RUBBER 6
09 7020-140002 TIE BAND, RACK COVER 1
10 30006-060016870 BOLT M6x16 4 M6x16
11 5HY#-130002-1000 BACKREST DAMPING MAT 2
12 5HY#-133001-1000 REAR BRACKET 2
13 5HY#-133000-1000 BACKREST ASSY 1
14 30306-080870 WASHER 4
15 5HY0-131140 SEAT LOCK 1
16 5HY0-131000-50000 DRIVER SEAT ASSY 1
17 5HY0-131300-10000 MAIN BACKREST 1
18 30102-080016170 SCREW M8x16 3
19 5HY0-131200-10000 DRIVER SEAT ASSY 1
20 5HY0-131010 SUPPORT 1
21 5HY0-131100-10000 BOTTOM BRACKET, MAIN SEAT 1
22 30003-060035840 BOLT M6x35 2 M6x35




Ji#/SEAT

F13-1-B SEAT (HEATING EQUIPMENT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-130001 BRACKET, HEATING SWITCH 2
02 7020-130001 RUBBER SLEEVE, SEAT 2
03 5HY0-132004 CUSHION RUBBER WAHSER 2
04 5HY0-132000-30000 HEATED PASSENGER SEAT 1
05 5HYV-134000-1C00 BACKREST 1
06 30904-080A220 PIN SHAFT 1
07 30910-0183220 LOCK PIN 1
08 6KM0-130205 RUBBER 6
09 7020-140002 TIE BAND, RACK COVER 1
10 30006-060016870 BOLT M6x16 4 M6x16
11 5HY#-130002-1000 BACKREST DAMPING MAT 2
12 5HY#-133001-1000 REAR BRACKET 2
13 5HY#-133000-1000 BACKREST ASSY 1
14 5HY0-136000 SEAT HEATING SWITCH 2
15 30102-080045170 SCREW 4
16 5HY0-131000-40000 DRIVER HEATED SEAT 1
17 5HY0-131300-10000 MAIN BACKREST 1
18 30102-080016170 SCREW M8x16 3
19 5HY0-131200-20000 DRIVER SEAT ASSY 1
20 5HY0-131010 SUPPORT 1
21 5HY0-131100-10000 BOTTOM BRACKET, MAIN SEAT 1
22 30003-060035840 BOLT M6x35 2 M6x35
23 5HY0-131140 SEAT LOCK 1
24 30306-080870 WASHER 4




Bi# FFIREAR SEAT

/&
F13-2 REAR SEAT
Item No. Parts Number Parts Name(EN) Qty Specification

01 5HY#-040001-1000 BOLT M6x14 4

02 5HY0-135000 HEAD REST 2

03 5HY#-133000-1000 BACKREST ASSY 2

04 5HY#-133001-1000 REAR BRACKET 4

05 30006-060016870 BOLT M6x16 8 M6x16
06 5HY#-130002-1000 BACKREST DAMPING MAT 4

07 6KM0-130205 RUBBER 2

08 7020-140002 TIE BAND, RACK COVER 1

09 30910-0183220 LOCK PIN 1

10 30904-080A220 PIN SHAFT 1

11 5HYV-134000-1C00 BACKREST 1

12 55YV-133000-6000 REAR SEAT 1

13 5HY0-132004 CUSHION RUBBER WAHSER 2

14 7020-130001 RUBBER SLEEVE, SEAT 3




HAZA/ELECTRIC SYSTEM

F15-1 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 55YV-150100-6000 MAIN CABLE 1
02 5SYV-150200-6000 AUXILIARY CABLE, EFI 1
03 5HY0-150300-20000 AUXILIARY CABLE, TAIL LIGHT 1
04 30006-080014810 BOLT M8x14 1 M8x14
05 6060-150600 ELECTRIC HORN 1
06 5HY0-150810-10000 EPS CONTROLLER 1
06 5HYV-150810-1800 EPS CONTROLLER 1
07 8010-150002 CUSHION WASHER, FLASHER 1
08 9AWA-150340-10000 FLASHER 1
09 30110-480160010 SELF-TAPPING SCREW ST4.8x16 3 ST4.8x16
10 5ASV-160700-6000 2WD/4WD SWITCH ASSY 1
11 5ASV-169030-6001 DIMMER SWITCH 1
12 5ASV-169020-6001 ILLUMINATION SWITCH 1
13 5ASV-169010-6001 STOP SWICH 1
14 5ASV-169090-6001 MODE SWITCH 1
15 5ASV-169050-6001 OVERRIDE SWITCH 1
16 6WWV-150500-5000-10 POWER OUTLET 2
17 6WWV-150600-5000-10 USB OUTLET SOCKET ASSY 2
18 5ASV-169040-6001 HORN SWITCH 1
19 5ASV-169060-6001 TURN SWITCH 1
20 5ASV-169070-6001 HAZARD SWITCH 1
21 5270-150500 STARTER RELAY 1
22 30006-060012810 BOLT M6x12 5 M6x12
23 5HY0-150220 CABLE,STARTER 1
24 5HY0-150240-10000 CABLE, STARTER RELAY 1
25 5HY0-150250-10000 NEGATIVE CABLE, STARTER 1
26 9CR6-103501 FUSE 40A 2 40A
27 30006-060016810 BOLT M6x16 2 M6x16
28 55Y0-151610-6000 TERMINAL, CABLE 1 WITH KAIDI PLUG
29 31023004 BATTERY 1 DYNAVOLT,12V30Ah
30 5HY0-150230-10000 NEGATIVE WIRE,BATTERY 1
31 5HY0-150210-10000 POSITIVE WIRE,BATTERY 1
32 0800-177000-30000 REGULATOR 1 600W
33 30006-060030810 BOLT M6x30 2 M6x30
34 30006-060025810 BOLT M6x25 4 M6x25
35 018B-178000 2
36 OGRB-178000 HIGH-TENSION CABLE 2
36 OGRB-178000-10000 HIGH-TENSION CABLE 2
37 30006-060020810 BOLT M6x20 4 M6x20
38 5SYV-001000-6000 ECU ASSY 1 EPA(50 STATES)
38 5SYV-001000-6100 ECU ASSY 1 49 STATES
38 55YV-001000-6100-01 ECU ASSY 1 INTL
39 7030-150005 TIE BAND 15
40 8010-150003 TIE BAND 10 5x250
41 9DS #-150009-6100-M1 TIE BAND ZDG4.7x194 1
42 9AWA-150880-20000 DRL CONTROLLER 1
43 7020-150800-20000 TAILER POWER SOCKET 1
44 30105-050030410 SCREW M5x30 3 M5x30
45 5HYV-150191-2900 ADAPTOR CABLE, HORN 1
46 5BY4-150330 AUXILIARY RELAY 7
47 9010-150350 AUXILIARY RELAY 2
48 806A-151307 25A FUSE 2
49 806A-151305 FUSE 15A 5 15A
50 806A-151302 FUSE 10A 6 10A
51 8010-151301 FUSE 5A 2 5A
52 0JWA-012202-10000 ADAPTOR CABLE, OIL PRESSURE SWITCH 1




LATOWINGWINCH |

Vid

F15-2 TOWING WINCH

Item No. Parts Number Parts Name(EN) ty Specification
01 5HYV-1507A0 REMOTE CONTROLLER, WINCH 1
02 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 2 S5T4.2x9.5
03 5HYV-150730-1C01 CONTROL SWITCH SEAT, WINCH 1
04 5HYV-150720-1C00 WINCH CONTROL RELAY 1
05 30006-060020810 BOLT M6x20 2 M6x20
06 7030-150770 CONTROL LEVER, WINCH 1
07 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
08 30303-080112 WASHER 4 8
09 55YV-150130-6000 WINCH CABLE 1
10 7030-150790 CABLE PULLEY 1
11 30006-080025810 BOLT 4 M8x25
12 30303-100112 WASHER 2
13 55YV-150700-6000 WINCH ASSY 1
13 5SYV-150700-6001 WINCH ASSY 1
14 30304-080420 WASHER 4




BHFRAFUEL INJECTION SYSTEM |

Vig

F15-3 FUEL INJECTION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-090005-0010 BOLT M6x16 3 M6x16
02 0JYA-170020-10000 INJECTOR CAP 2 1
03 0JYA-170010-10000 INJECTOR CAP 1 1
04 0JY0-175000 T-MAP 1
05 0JYA-170001 CLASP 2
06 0JYA-171000 FUEL INJECTOR 2
07 0JYA-173000 THROTTLE BODY ASSY 1
08 0010-013010-0010 BOLT M6x50 4 M6x50




JTRILIGHTS |

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9AWA-160110-40000 LH HEADLIGHT 1
01 9AWA-160110-50000 LH HEADLIGHT 1 WITHOUT TURNING LIGHT
01 9AWV-160110-4000-M1 LH HEADLIGHT 1
01 9AWV-160110-7400-M1 LH HEADLIGHT 1
01 9AWV-160110-4001-M1 LH HEADLIGHT 1
01 9AWV-160110-7401-M1 LH HEADLIGHT 1
02 9AWA-160120-40000 RH HEADLIGHT 1
02 9AWA-160120-50000 RH HEADLIGHT 1 WITHOUT TURNING LIGHT
02 9AWV-160120-4000-M1 RH HEADLIGHT 1
02 9AWV-160120-7400-M1 RH HEADLIGHT 1
02 9AWV-160120-4001-M1 RH HEADLIGHT 1
02 9AWV-160120-7401-M1 RH HEADLIGHT 1
03 5HY3-160210-10000 TAIL LIGHT 2
03 5HY0-160210-10000 TAIL LIGHT 2
04 30110-480160010 SELF-TAPPING SCREW ST4.8x16 12 ST4.8x16
05 5190-160230 REAR REFLECTOR 4 RECTANGLE, RED
06 30202-050110 NUT M5 4 M5
07 8010-000002 CLAMP ST4.2 8 ST4.2




{t%/ DASHBOARD |

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-171000-1C00 LCD DASHBOARD 1
02 30202-060110 NUT M6 2 M6




F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
01 30006-060020810 BOLT M6x20 2 M6x20
02 30110-350095010 SELF-TAPPING SCREW ST3.5x9.5 5 ST3.5x9.5
03 5HY0-181010 PROTECTOR, RADIATOR 1
04 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
05 9060-180027 RUBBER CUSHION, RADIATOR 2
06 5HY0-181100 RADIATOR ASSY 1
07 8010-180024 CAP, WATER FILLER 1
08 5HY0-181400-10000 FAN MOTOR ASSY 1
09 30306-060112 WASHER 4 6
10 30303-060920 WASHER 4 6
11 30006-060025810 BOLT M6x25 4 M6x25
12 9060-180026 PIN RUBBER CAP, RADIATOR 2
13 30601-113010 CLAMP A13 2 A13
14 5HY0-180003 CONNECTING PIPE, RESERVOIR TANK 1
15 5HY0-180010 RESERVOIR TANK ASSY 1
16 30006-060016810 BOLT M6x16 2 M6x16
17 5HY0-180008 OVERFLOW HOSE, RESERVOIR 1
18 30601-111010 CLAMP A11 1 A1l
19 8010-180023 CAP, RESERVOIR TANK 1
20 9060-180903 GASKET, RESERVOIR 1
21 7000-180007-00001 STEEL BAND CLAMP 34 6
22 5HYV-180002-1C00 WATER OUTLET PIPE, RADIATOR 1
23 5HYV-180001-1C00 WATER INLET PIPE, RADIATOR 1
24 9030-180006 CLASP, WATER HOSE 3
25 30112-060016410 SCREW ASSY M6x16 3 M6x16
26 5SYV-180007-6000 WATER OUTLET PIPE, ALUMINUM 1
27 5SYV-180006-6000 WATER INLET PIPE, ALUMINUM 1
28 5HYV-180005-1C00 WATER INLET PIPE, ENGINE 1
29 9010-180007 CLAMP, WATER HOSE 2
30 5HYV-180004-1C00 WATER OUTLET PIPE, ENGINE 1

1

31

5HY0-181000-10000

RADIATOR ASSY




Type: SAEIOW-405J orhigher
Engine ol valume; 261

The ROPS meets the performance
requirements of 1ISO 3471: 2008

| cemaTo
|. Vehicle model:CF1000UZ-2

CF1000UU-2
m=1300 kg for IS

REMOVAL OF THIS MUFFLER ISA VIOLATION OF CLEAN AIRACT
§203 AND CONSIDERED TAMPERING. VIOLATORS ARE SUBJECT
TOAFEDERAL FINE OF UP TO $37,500 PER OCCURRENCE.

9058 190413 Usiac

Vehicle Evaporative Emission Control Information SCTmOTO

jedei MANUFACTURED BY: ZHEJIANG CFMOTO POWER CO., LTD.

@ THIS VEHICLE IS DESIGNED AND MANUFACTURED FOR OFF THE ROAD
USE ONLY AND IS NOT EQUIPPED OR APPROVED FOR OPERATION
ON PUBLIC STREETS, ROADS OR HIGHWAYS.

VIN: TYPE OF VEHICLE: All Terrain Vehicle

Capacity change | no oil filter: 2.4L
Capaity change [oil fiter: 251
SAR:vaneey e EUEe

A VWARNING

Improper Use of Off-Highway Vehicles Can Cause S
Be Prepared

Transmission oil:

Oil volume: 0.6L

Type: 75WI80/GL-5

Capacity change: 0.6L|

TILT TABLE
TEST RESULT

F19-1-A WARNING DECAL (NA)

Improper tire pressure or overloading
can cause loss of control

Loss of control can result in severe
injury or death

«Cold tire pr

0104 G000 sz 1n)

23 VACUUM HOSE ROUTING

CFMOTO Powersports Inc. 3555 Holly
Lane K-Sufte # 20 Plymouth, MN 55447

Item No. Parts Number Parts Name(EN) Qty Specification
1 55YV-190102-6000 WARNING LABEL, SAFETY 1
2 5HY0-190001-10000 WARNING LABEL, DRIVING 1
3 55YV-190011-6000 INSTRUCTION LABEL, GEAR OPERATION 1
4 5HY0-190003 LH INSTRUCTION LABEL, SAFETY WARNING 1
5 9AW#-190007-2410 LABEL, ENGINE OI 1
6 5HY0-190004 RH INSTRUCTION LABEL, SAFETY WARNING 1
7 9AWA-190008 LABEL, GEARCASE OIL 1
8 5HY0-190005 INSTRUCTION LABEL, CARGO BOX LOAD 1
9 5HY0-190006 WARNING LABEL, CARGO BOX 2
10 5HY0-190018 WARNING LABEL, AIR FILTER AIR INLET PORT 1
11 5HY0-190019 WARNING LABEL, CVT AIR INLET PORT 1
12 55YV-190101-6001 WARNING PLATE, ANTI-ROLLING BAR 1
13 5HYV-190021-4000 LABEL, WINCH CONTROL LEVER 1
14 9CR6-190204 DECAL, EMISSION CONTROL 1 EPA
15 5HYV-190005-4000 INSTRUCTION LABEL, TOWING LOAD 1
16 905B-190413 WARNING DECAL, ENGINE OIL 1
17 5HY0-190009-10000 DECAL,HOMOLOGATION 1
18 30902-0400820 BLIND RIVET 4 4x8
19 55YV-190106-6000 HANGTAG 1
20 55YV-190104-6000 INSTRUCTION LABEL, TIRE PRESSURE 1
21 5SYV-19NC01-6000 EVAP LABEL 1
22 5HY0-190011 VIN PLATE 1
22 5HYV-190011-1A00 VEHICLE PLATE 1
23 905B-190412 LABEL, EXHAUST GAS RECYCLING DRAWING 1




[Engineail:

Tyt SAEWA05. orhigher
Engiee all valume: 161

[ Capacity change | no oilfiller: 2L
Capacity change /o Bler: 151

L 5SY0-ROPS .‘

| CFMOTO |

VO
Transmission oil:
Type: TSWIS0/GL-5
Oil volume: 0.6L

Capacity change: 0.5L|

This vehicle is not certified fo
comply with the Australian Design
Rules and may not be registered

for normal on-road use,
1

Check enging oll every 500
110 miles)

T03A-181302 EU1TS J

F19-1-B WARNING DECAL (INTERNATIONAL)

Item No. Parts Number Parts Name(EN) Qty Specification

1 5SYV-190102-6000 WARNING LABEL, SAFETY 1

2 5HY0-190001-10000 WARNING LABEL, DRIVING 1

3 5SYV-190011-6000 INSTRUCTION LABEL, GEAR OPERATION 1

4 5HY0-190003 LH INSTRUCTION LABEL, SAFETY WARNING 1

5 9AW#-190007-2410 LABEL, ENGINE OI 1

6 5HY0-190004 RH INSTRUCTION LABEL, SAFETY WARNING 1

7 9AWA-190008 LABEL, GEARCASE OIL 1

8 5HY0-190005 INSTRUCTION LABEL, CARGO BOX LOAD 1

9 5HY0-190006 WARNING LABEL, CARGO BOX 2

10 5HY0-190018 WARNING LABEL, AIR FILTER AIR INLET PORT 1

11 5HY0-190019 WARNING LABEL, CVT AIR INLET PORT 1

12 5SYV-190101-7000 WARNING PLATE, ANTI-ROLLING BAR 1

13 5HYV-190021-4000 LABEL, WINCH CONTROL LEVER 1

14 703A-191302 SAFETY WARNING LABEL 1

15 5HYV-190005-4000 INSTRUCTION LABEL, TOWING LOAD 1

16 905B-190413 WARNING DECAL, ENGINE OIL 1

17 703A-190011 VIN PLATE 1 AUSTRALIA
17 9GQO0-190003 VEHICLE PLATE_2020 1

18 30902-0400820 BLIND RIVET 4 4x8
19 5SYV-190104-6000 INSTRUCTION LABEL, TIRE PRESSURE 1




Exigez une utilisation appropride de votre véhicule. Faites
voire part pour éviter les blessures:
- Ne permettez pas une condulte négligente ou
téméraire. Assurez-vous que les opérateurs ont 16
ans ou plus avec Un permis de conduire vallde.
- Ne laissez personne conduirs ou monter
aprés avolr consommé de I'alcos| ou des
drogues.
- Me pas autoriser Putilisation sur la voie publique - des

collisions avec des voitures et des camions peuvent
survenir.

- Ne jamais conduire avec un passager agé de moins
de 12 ans. Tout passager doit 8tre en mesure de
s"aseecir avec |e dos blen adoseé au slége, les dewx
pieds & plat sur le scl atles deux mains sur le volant (sl
conductsur) ou sur une poignée de passager.

ants:

st o, o dhrapave st i
draions brusques oes dus viemes, mima au dealiage €un

“\__A AVERTISSEMENT

Touts parts do votra corps (bras,
|lml|u ou tiée) i Paxtériour du

\ I8 ratoumement.

\ e serrage da ka han

k

Po8e2 a3 (63 ma|ns sur |8 porte ou 4 bame \ posaz pas les mains suf la porte ou |a barre
a0 Sarrage de la hanche. Pour bviter lss
blessures, gardez los mains complétemant &
Vintérieur du véhicule sn tenant le volant ou |

Pour éviter les

ih AVERTISSEMENT
Lina prassion Incorrecta das pnaws ou une
controle.

Line parts da conirbis peut anirafnes des
binasures graves oulamert.

* Prossion des pnews & frold:

voa pleda 8UF les planches du plancher sl
pardez vos mains surbes poignées.

surehangs riagee 86 provoquer une parts 8|

"oule partis de vobre corps (bras,
|embas ou tite) & Fextdrisurdu
vihicule peut Sire fcrasée

T
J
par i cage/ e cadre.
nuu la véhilouls powt

5 vous pensaz ou santez

basculer ourouler, calex

ul pas proliger las occupants
idents prévis|blos, y compris

4
4

d
tsag ride o i 100

£ AVERTISSEMENT
Pour dvilar d'sndemmager

9! rossorcueane
g devites

W vhiculs ast & larrbt, stqus
L lummmnumnmrmm:
COMMENCEZ PAR
APPLIQUER LES FREINS
= Lorsque ce véhiouls ast
inactif ou lalssaz sans:
survelllance, placez le levier de
vitesse d la posilion de
stationnemant (7).
- Appliquez bas freins st
imenobilissz & véhicule svant
dutiliser le levier devilesse, |
commutalsur ZWDH4WD etle
commutaleur de verroulllage
du différentiel.

- Utilisez [ basse vilesse (Low)
sl la charge utile totale sxchde
8601b (390kg}
-La charge ullle otale inclus
Vopérateur, lo passager, l&
charpament, las accessoires at
la remaorgue.

12

F19-1-C WARNING DECAL (CA)

Le ROPS répond aux exigences
de parformance d'1SQ
3471 : 2008,

Modéle de véhicule : GF1000UZ-2
M =1000 kg pour IS0 3471 : 2008

Des BLESSURES GRAVES ou ls MORT peuvant
survenir sl RoUS e respacter pas les
eemlrm suivantes

maximata dans la bolts de
™ @)
e | e

=L cargalsom poist affectsr |a manutantion stla
‘stabats. Lisez bs guide de 'uilsateur avan ds
EMArDET ou $8 rEMATqUer.

- Lomsque chargé de marchandise ou d'uma
remor chargés :ricuisoe I issss ot

11

Item No.

Parts Number

Parts Name(EN)

Specification

01

5HYV-190101-1A00

WARNING LABEL, DRIVING

02

5HYV-190102-1A00

WARNING LABEL, SAFETY

03

5HYV-190103-1A00

LH INSTRUCTION LABEL, SAFETY WARNING

04

5HYV-190104-1A00

RH INSTRUCTION LABEL, SAFETY WARNING

05

5HYV-190105-1A00

INSTRUCTION LABEL, CARGO BOX LOAD

06

5HYV-190106-1A00

WARNING LABEL, CARGO BOX

07

55YV-190104-6200

INSTRUCTION LABEL, TIRE PRESSURE

08

55YV-190105-6200

INSTRUCTION LABEL, TOWING LOAD

09

5HYV-190109-1A00

WARNING LABEL, AIR FILTER AIR INLET PORT

10

5HYV-190111-1A00

WARNING LABEL, CVT AIR INLET PORT

11

5HYV-190112-1A00

LABEL, WINCH CONTROL LEVER

12

55YV-190011-6200

INSTRUCTION LABEL, GEAR OPERATION

13

55YV-190101-6200

WARNING LABEL, ANTI-ROLLING BAR

b—Al—An—Al—tHb—Al—ANl—tb—A»—Al—Al—tq




EXFL167

MY'22 CF1000UTR-5 E~hit s

RIEIEARCE
SEFEISBAPVCIEEL, FXEeil TmES
- = [ PEEETEE PR

dIIF- O E (oo e

2 B WS TE
SS¥V-190001-6000-10
200x 196

- EEAPVC

FE e

&/ oy & ) = my —ap 3N

7 T T B R TE

SHYV- 190004 1A00-10
428x 120

A% IR EAPVC

2 T RS TE

A IR APV C

e 5}3% e
S
/ s 2
AT =Ty =Py .
41 3M36002 9
g Benmame EEf e
F19-2-A DECAL KITS (TWILIGHT BLUE)
Item No. Parts Number Parts Name(EN) Qty Specification
1 5SYV-1901A0 DECAL ASSY 1
2 55YV-190001-6000-10 LH DECAL, CARGO BOX 1
3 55YV-190002-6000-10 RH DECAL, CARGO BOX 1
4 5HYV-190003-1A00-10 DECAL, LH TOP COVER 1
5 5HYV-190004-1A00-10 DECAL, RH TOP COVER 1
6 55YV-190005-6000-10 COMMERCIAL NAME DECAL 2
7 7030-190807 EPS DECAL 2
8 7030-190809 4X4 DECAL 2
9 9DS#-190212-6800-10 CVT DECAL 2
10 55YV-190006-7000-10 MODEL DECAL 2




KX E1167

[ B

" UFDDC’E 7T 2D

l—dixﬁi\:ﬂi

Mﬂ stﬁPvc

2 1 A RS T
5SYV- 180001 6000 11
800196

# ¥ EAPVC

PE 2K 4

MY'22 CF1000UTR-5 E /=L 5cim

EEEEER

SRS IR ED S

SRAISEEAPVCEFE, HEEMNCHEE

BO% R

SO%ERIEH

TiEss

e

—— S —

EIr— I (ooo e

p

i,
g:}e;‘&;’ﬂPvc g}gg ﬂj;: f:ﬁPvL
(AT =T =Ty sy . ...

Item No. Parts Number Parts Name(EN) Qty Specification
1 55YV-1901B0 DECAL ASSY 1
2 5SYV-190001-6000-11 LH DECAL, CARGO BOX 1
3 55YV-190002-6000-11 RH DECAL, CARGO BOX 1
4 5HYV-190003-1A00-11 DECAL, LH TOP COVER 1
5 5HYV-190004-1A00-11 DECAL, RH TOP COVER 1
6 55YV-190005-6000-10 COMMERCIAL NAME DECAL 2
7 7030-190807 EPS DECAL 2
8 7030-190809 4X4 DECAL 2
9 9DS#-190212-6800-10 CVT DECAL 2
10 55YV-190006-7000-10 MODEL DECAL 2




EX #1167

75 5 NS TE
5SYV-190002-6000-12
900 x 196

8 BEPVC

MY'22 CF1000UTR-5 E/~=hTE5E s

PANTONE 402

JEIERIHEREZECE
RAEEPVCH ., MEXEXEH
Tt etk

[

L= DI PE L= sonones s

e A= DAL=, sonaney scn
ERAr mam  SRATTC
//f./ L) FE = 2
(X =] == Prrrrry . ...~
Item No. Parts Number Parts Name(EN) Qty Specification
1 55YV-1901C0 DECAL ASSY 1
2 55YV-190001-6000-12 LH DECAL, CARGO BOX 1
3 55YV-190002-6000-12 RH DECAL, CARGO BOX 1
4 5HYV-190003-1A00-12 DECAL, LH TOP COVER 1
5 SHYV-190004-1A00-12 DECAL, RH TOP COVER 1
6 55YV-190005-6000-12 COMMERCIAL NAME DECAL 2
7 7030-191107 EPS DECAL 2
8 7030-191109 4X4 DECAL 2
9 9DS#-190212-6800-10 CVT DECAL 2
10 55YV-190006-7000-12 MODEL DECAL 2




01

F19-3 FRONT REFLECTOR

5HY0-190015

LH FRONT REFLECTOR

02

5HY0-190016

RH FRONT REFLECTOR




A TATOOLS |

F20 TOOLS
Item No Parts Number Parts Name(EN) Qty Specification
01 9AWV-200100-2E00 TOOL KIT 1
02 703V-200102-1400 FUNNEL EXTENSION HOSE 1
03 703A-200103 FUNNEL EXTENSION HOSE 1
04 TFQ002 TIRE PRESSURE PEN 1
05 7030-200101 FILLER, ENGINE OIL 1




$#ICARGO BOX

F22-1 CARGO BOX

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY#-223011-1001 REAR CARGO BOX 1
01 5HY#-803011-1001 REAR CARGO BOX 1
02 5HY#-223021-1002 LH NERF BAR, CARGO BOX 1
03 5HY#-223022-1001-0ET00 LH DECO PLATE, CARGO BOX 1 TWILIGHT BLUE
03 5HY#-223022-1001-0HDOO LH DECO PLATE, CARGO BOX 1 GALAXY GREY
03 5HY#-223022-1001-0REQQ LH DECO PLATE, CARGO BOX 1 TRUE TIMBER CAMO
04 5HY#-223023-1002 RH NERF BAR, CARGO BOX 1
05 5HY#-223024-1001-0ET00 RH DECO PLATE, CARGO BOX 1 TWILIGHT BLUE
05 5HY#-223024-1001-0HDOO RH DECO PLATE, CARGO BOX 1 GALAXY GREY
05 5HY#-223024-1001-0REQQ RH DECO PLATE, CARGO BOX 1 TRUE TIMBER CAMO
06 5HYV-223031-1C00 REAR PANEL, CARGO BOX 1
07 5HYV-223032-1C00 REAR PANEL, CARGO BOX 1
07 5HYV-223032-1C01 REAR INNER PLATE, CARGO BOX 1
08 5HY0-223033 LATCH 1
09 5HY0-223034 FIXED PLATE 1
10 5HY#-220008-1000 PIN SHAFT 4
11 5HY0-223036 BLOCK 2
12 5HY0-220113 BOLT M8x20 12 M8x20
13 8030-040800-00001 NUT CLIP M6 6 M6
14 30110-480160010 SELF-TAPPING SCREW ST4.8x16 16 ST4.8x16
15 5HY0-223013 RH FENDER, CARGO BOX 1
16 5HY0-223012 LH FENDER, CARGO BOX 1
17 30006-060016870 BOLT M6x16 6 M6x16
18 9060-040310 PLASTIC CLIPS 6
19 5020-040049 CLAMP ST4.8 11 ST4.8
20 7030-222253 DAMPER, CARGO BOX 2
21 5HY0-220002 TORSION BAR, CARGO BOX 2
22 5HY0-220003 TROSION SPRING, LEVER 2
23 5HY0-223035 SLEEVE, WRENCH 2
24 8010-000004 BOLT M6x14 2 M6x14
25 5HYV-220004-1001 LOWER HEAT INSULATOR, CARGO BOX 1
25 5HYV-220004-1C00 LOWER HEAT INSULATOR, CARGO BOX 1
26 30006-060012810 BOLT M6x12 11 M6x12
27 9010-120008 SPONGE PAD, FUEL TANK 4
28 30110-480160070 SELF-TAPPING SCREW 11
29 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 1




RHICARGO BOX

)

%\E
F22-2 CARGO BOX
Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-221000-1002 BASE FRAME ASSY 1 ELECTROPHORESIS BLACK
01 5HYV-221000-1C00 BASE FRAME ASSY 1 ELECTROPHORESIS BLACK
02 5HY#-220008-1000 PIN SHAFT 4
03 30211-123810 NUT M12x1.5 1 M12x1.5
04 9030-220011-00001 PIN SAHFT, ROTATION 2 COLOR ZINC
05 30006-060020810 BOLT M6x20 8 M6x20
06 30006-060020870 BOLT M6x20 4 M6x20
07 7030-221123 COLLAR, ROTATE SHAFT 4
08 7030-222251 2
09 9030-220004 HOOK, BAND 4
10 7030-221140 MOUNTING BRACKET, HOOK 4
11 7030-010508 CABLE BOLT, TAIL BOX 4
12 7030-010500-10000 FIXING CABLE, TAIL BOX 2
13 30305-060112 WASHER 2 6
14 5HY0-220113 BOLT M8x20 12 M8x20
15 5HY0-220007 TORSIONAL SPRING, RH 1
16 5HY0-220006 TORSIONAL SPRING, LH 1
17 5HY0-222080-30000 LONG AIR SPRING 1
17 5HY0-222080-20000 AIR SPRING 1
18 5HY0-220004 RUBBER MAT 2
19 5HYV-220001-1C00 BRACKET, REAR LICENCE 1
20 30006-060016870 BOLT M6x16 2 M6x16
21 30006-080045810 BOLT M8x45 2 M8x45
22 5HY0-222010 HOOK, CARGO BOX 6
23 5HY0-222020 LH BRACKET, CARGO BOX DOOR 1
24 5HY0-222030-10000 RH BRACKET, CARGO BOX DOOR 1
25 30204-060810 NUT M6 4 M6
26 5HY0-220009 LIMIT PLATE ,CARGO BOX DOOR 1
27 5HY0-222060 LOCK, LH REAR DOOR 1
28 5HY0-222070 LOCK, RH REAR DOOR 1
29 5HY0-222110-10000 LH ROTATION SHAFT ASSY 1
30 5HY0-222120-10000 RH ROTATION SHAFT ASSY 1
31 7030-220104 SLEEVE, ROTATE 2
32 30006-080020810 BOLT M8x20 8 M8x20
33 30204-080810 NUT M8 6 M8
34 7030-221710 DAMPER, CARGO BOX ADJUSTING 2
35 30200-080810 NUT M8 2 M8
36 30303-080112 WASHER 2 8
37 9AWA-036000 BRACKET, TOWING POWER 1
38 30006-060012810 BOLT M6x12 2 M6x12
39 5HY#-221601-1000 SCREW, PIN SHAFT 2




R, TiZ/BUMPER&CAB FRAME

F23 BUMPER

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-102035110 BOLT M10x1.25x35 26 M10x1.25x35
2 30225-102810 NUT M10x1.25 22 M10x1.25
3 55YV-230400-6000-0BB00 RH BRACKET, FRONT CAB 1 MATTE BLACK
4 30204-102810 NUT M10x1.25 4 M10x1.25
5 55YV-230800-6000-0BB00 RH CONNECTING GIRDER ASSY 1 MATTE BLACK
6 5SYV-230440-6000-0BB00 RH PROTECTING PIPE, REAR PASSENGER 1 PLASTIC POWDER
7 55YV-230200-6000-0BB00 REAR CAB ASSY 1 MATTE BLACK
7 55YV-230200-6001-0BB00 REAR CAB 1 PLASTIC POWDER
8 5SYV-230700-6000-0BB00 LH CONNECTING GIRDER ASSY 1 MATTE BLACK
9 55YV-230430-6000-0BB00 LH PROTECTING PIPE, REAR PASSENGER 1 PLASTIC POWDER
10 30006-080016810 BOLT M8x16 14 M8x16
11 5SYV-230100-6000-0BB00 LH BRACKET, FRONT CAB 1 MATTE BLACK
12 5HY0-230520 FIXING SEAT, MIDDLE BACKREST 2
13 30006-060012810 BOLT M6x12 4 M6x12
14 5SYV-230600-6000-0BB00 MIDDLE CAB ASSY 1 MATTE BLACK
15 55YV-230410-6000-0BB00 LH PROTECTING PIPE, FRONT PASSENGER 1 PLASTIC POWDER
16 55YV-230420-6000-0BB00 RH PROTECTING PIPE, FRONT PASSENGER 1 PLASTIC POWDER
17 5HY0-230010 REINFORCEMENT BRACKET, WINCH BRACKET 1
18 5HY0-231100-1BB00 BUMPER ASSY 1 PLASTIC POWDER
19 30006-102020810 BOLT M10x1.25x20 6 M10x1.25x20
20 5HY0-230107-4BB00 BRACKET, TOP ROOF 1 PLASTIC POWDER
21 30102-080020810 SCREW M8x20 2 M8x20
22 30102-102020810 SCREW M10x1.25x20 2 M10x1.25x20
23 5SYV-230803-6000 RUBBER SLEEVE, LH SEAT BELT BRACKET 1
24 55YV-230804-6000 RUBBER SLEEVE, RH SEAT BELT BRACKET 2




£4f/BODY ACCESSORIES |

F26-1 BODY ACCESSORIES

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HY0-261001 BOLT 8
02 30006-060012810 BOLT M6x12 16 M6x12
03 5HY0-261400 RH FASTENER ASSY 1
04 5HYV-261200-1000 RH SIDE NET ASSY 1
05 55YV-261300-6000 BUCKLE ASSY 2
06 55YV-261200-6000 RH REAR SIDE NET ASSY 1
07 5HY0-261300 LH FASTENER ASSY 1
08 5HYV-261100-1000 LH SIDE NET ASSY 1
09 55YV-261100-6000 LH REAR SIDE NET ASSY 1




ZARHBODY ACCESSORIES

F26-2 BODY ACCESSORIES

Item No. Parts Number Parts Name(EN) ty Specification
01 9030-000109 SCREW CLAMP, A-TYPE 3 70~90
02 0180-110005 OIL STORAGE HOSE 1
03 30601-117010 CLAMP A17 1 Al7
04 5HY0-260301 AIR INLET PIPE, AIR FILTER 1
05 5HY0-260302 CONNECTOR, AIR INLET PIPE 1
06 30102-080045810 INNER HEX SCREW M8x45 4 M8x45
07 5HY0-260120-10000 RH REAR VIEW MIRROR 1
08 5HY0-801321 SPACER BUSHING 4
09 5HY0-260110-10000 LH REAR VIEW MIRROR 1
10 30006-060016810 BOLT M6x16 1 M6x16




£ 4£BODY ACCESSORIES |

F26-3 BODY ACCESSORIES

Item No. Parts Number Parts Name(EN) Qty Specification
01 55YV-260215-6000 TOP ROOF 1
02 55YV-260213-6000 CLAMP, TOP ROOF 4
03 30006-060016810 BOLT M6x16 14 M6x16
04 8030-040800-00001 NUT CLIP M6 14 M6
05 55YV-260216-6000 SEAL GLUE STRAP, TOP ROOF 3
06 8010-000004 BOLT M6x14 4 M6x14




B 2 5IFRONT CV SHAFT

F27 FRONT CV SHAFT

Item No. Parts Number Parts Name(EN) ty Specification
01 5HY0-2803A0 DUST BOOT, REAR FIXED END 2
02 9GQ0-280150 DUST BOOT KIT, FIXED END 2
03 5BYA-270200 FRONT CV DRIVE SHAFT, RH 2
04 9010-270203 WIRE CIRCLIP 2




JEHERAEEIBIREAR CV SHAFT

F28 REAR CV SHAFT

Item No. Parts Number Parts Name(EN) ty Specification
01 5HY0-2803A0 DUST BOOT, REAR FIXED END 2
02 5HY0-2803B0 DUST BOOT KIT, REAR MOTION JOINT 2
03 5HY0-280300-20000 REAR CV DRIVE SHAFT 2
04 5BWB-280302 CIRCLIP 2




Vil

{3 %4/ DRIVETRAIN SYSTEM |

F30 DRIVE TRAIN SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30102-102025810 SCREW M10x1.25x25 4 M10x1.25x25
02 5HY0-300101 CORE SHAFT, REAR DRIVE SHAFT 1
03 9GQ0-290104 BIG CLAMP 2
04 5HY0-300102 SEAL BOOT, REAR DRIVE SHAFT 1
05 30006-102025810 BOLT M10x1.25x25 2 M10x1.25x25
06 55YV-290300-6000 FRONT DRIVE SHAFT 1
07 9CR6-300204 SMALL CLAMP 1
08 30800-02205 CIRCLIP FOR HOLE 12 22
09 9GQ0-290210 CROSS SHAFT, UNIVERSAL JOINT 3
10 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1
11 30102-102020810 SCREW M10x1.25x20 8 M10x1.25x20
12 30204-102810 NUT M10x1.25 5 M10x1.25
13 30601-108010 CLAMP A8 2 A8
14 9010-310001 BREATHER HOSE, FRONT GEAR CASE 2
15 30006-102130810 BOLT M10x1.25x130 2 M10x1.25x130
16 30006-102120810 BOLT M10x1.25x120 3 M10x1.25x120
17 9010-300002 WASHER Dia 10 8 Dia 10
18 3120100 GREASE ZERK 1




HiFRONT AXLE

F31 FRONT AXLE

Item No. Parts Number Parts Name(EN) Qty |Specification
01 890-310000-10000 FRONT GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10xL.25x20 1 M10x1.25x20
03 0GRO-062204 WASHER 10x27.5x4 1 10x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 1 35x50x7
07 0110-060011-0010 BOLT M8x28 9 M8x28
08 Q830-311002-00001 BEARING SEAT 1
09 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
09 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
11 30409-02500 BEARING 1 33005(25x47x17)
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 =2.10
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2
1 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2
1 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2
1 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2
1 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2
1 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 .
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q890-3100A0 BEVEL GEAR ASSY, FRONT GEAR CASE 1
15 Q890-310001 FRONT GEAR CASE 1
16 0180-311001 OIL SEAL 24x38x8 2 24x38x8
17 Q830-310003 PIN SHAFT 1
18 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
19 0180-011006 GASKET 14 2 14
20 Q890-314000-10000 MOTOR ASSY, FRONT GEAR CASE 1 Kaidi PLUG
21 Q830-310012-10000 O-RING 67.5x2 1
22 Q890-310010 BLOCK ASSY. 1
23 Q890-310003 SHIFT FORK 1
24 30400-03001 BEARING 30x55x13 2 6006
25 30800-05505 1 55
26 Q830-310014 DRIVE CLUTCH COVER 1
27 Q830-310013 SPLINE BUSHING 1
28 Q830-310015-00100 ADJUSTING WASHER 79.5x68 T=0.10 1
28 Q830-310015-00200 ADJUSTING WASHER 79.5x68 T=0.20 1
28 Q830-310015-00300 ADJUSTING WASHER 79.5x68 T=0.30 1
28 Q830-310015-00400 ADJUSTING WASHER 79.5x68 T=0.40 1
28 Q830-310015-00500 ADJUSTING WASHER 79.5x68 T=0.50 1 .
28 Q830-310015-00600 ADJUSTING WASHER 79.5x68 T=1.00 1 =1.00
29 30400-05500 BEARING 1 61911(55x80x13)
30 Q890-313002 DIFFERENTIAL HOUSING 1
31 0181-313100 BOLT M10x1.25x22 8
32 Q830-313004 GEAR, CV SHAFT 1
33 30906-0503000 PIN 3 5x30
34 Q820-333005 PLANET GEAR SHAFT, SHORT 2
35 0181-313011 WEARING RING 4
36 0180-313003 CENTER GEAR, DIFFERENTIAL 4
37 Q820-333006 PLANET GEAR AXLE 1
38 Q820-333008 CROSS BUSHING 1
39 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
40 Q800-313005-00100 GEAR WASHER 1 t=1.00
40 Q800-313005-00200 GEAR WASHER 1 t=1.20
41 Q830-310011 O-SEAL RING 130x2 1
42 Q830-310009-00100 ADJUSTING WASHER 54.5x43 T=0.10 1
42 Q830-310009-00200 ADJUSTING WASHER 54.5x43 T=0.20 1
42 Q830-310009-00300 ADJUSTING WASHER 54.5x43 T=0.30 1
42 Q830-310009-00400 ADJUSTING WASHER 54.5x43 T=0.40 1
42 Q830-310009-00500 ADJUSTING WASHER 54.5x43 T=0.50 1
42 Q830-310009-00600 ADJUSTING WASHER 54.5x43 T=1.00 1
43 30105-040008410 SCREW M4x8 2
44 Q820-330007-10000 OIL BAFFLE 1
45 0180-311004-0020 JOINT, BREATHER HOSE 1
46 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12
47 Q890-310002 FRONT GEAR CASE COVER 1
48 0180-330004-0010 BOLT M10xL.25x25 1 M10x1.25x25
49 30130-080010820 INNER HEX SCREW M8x10 1 M8x10
50 0010-023008-0010 BOLT M6x18 2 M6x18
50 0010-023008-00001 BOLT 2




BEiHLF/ GEAR SHIFTING

Vi

F32 GEAR SHIFTING

Item No. Parts Number Parts Name(EN) Qty Specification
01 9AWV-321320-2E00 GEARSHIFT BALL HEAD 1
02 9CR6-321301 LOCK NUT, GEARSHIFT 1 M8
03 5HYV-321010-1C00 GEARSHIFT LEVER ASSY 1
04 30006-060016810 BOLT M6x16 2 M6x16
05 5HYV-321000-1C00-20 GEARSHIFT LIMIT GUARD 1
06 5HY0-321030 BRACKET, GEARSHIFT LIMITATOR 1
06 5HYV-321030-1C00 BRACKET, GEARSHIFT LIMITATOR 1
07 9CR6-321001 PIN SHAFT, GEARSHIFT LEVER 1
08 9010-320009 NYLON BUSHING 2
09 5HY0-321020 SWING ARM, GEARSHIFT 1
10 9CR6-321003 BUSHING, ARM 2
11 30309-060900 WASHER 1
12 30006-060012810 BOLT M6x12 1 M6x12
13 5HY0-321001 SPRING, GEARSHIFT 1
14 30802-00605 1 6
15 30204-080810 NUT M8 2 M8
16 30006-080055810 BOLT M8x55 2 M8X55
17 55YV-320100-6000 GEARSHIFT CABLE 1
18 5HY0-320001 LOWER BRACKET, CABLE 1
19 30006-102040810 BOLT M10x1.25x40 2 M10x1.25x40
20 9010-320200-1000 ROCKER, GEARSHIFT 1
21 0010-022020-00001 BOLT M6x22 1 M6x22
21 0010-022020-00002 BOLT M6x22 1 M6x22
22 5HYV-321000-1C00 GEARSHIFT ASSY 1
22 5HYV-321000-1C01 GEARSHIFT ASSY 1




JHHREAR AXLE

F33-A REAR AXLE (AUTOMATIC LOCK DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Oty Specification
01 Q860-330000-00002 REAR GEAR CASE ASSY 1
01 Q860-330000-00003 REAR GEAR CASE ASSY 1
02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20
02 Q860-331002 BOLT 1 M12x1.25x25
03 OGRO0-062204 WASHER 10x27.5x4 1 10x27.5x4
03 0180-331008-00001 WHASHER 1 13x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00002 BEVEL GEAR ASSY, REAR GEAR CASE 1
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-00001 BOLT 1
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
21 Q860-333100 AUTOMATIC LOCK DIFFERENTIAL ASSY 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00002 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 Q850-333107 FRICTION DISC, INNER GEAR 3
30 Q850-333104 FRICTION DISC, OUTER GEAR 4
31 Q850-333111 GASKET 1
32 Q850-333108 FRICTION DISC, INNER 1
33 Q850-333106 POLISHED SECTION, FRICTION DISC 1




JAHFIREAR AXLE

F33-B REAR AXLE (NO DIFFERENTIAL)

Item No Parts Number Parts Name(EN) Qty Specification
01 Q860-330000-40002 REAR GEAR CASE ASSY 1
01 Q860-330000-40003 REAR GEAR CASE ASSY 1
02 0GRO0-062203 BOLT M10x1.25x20 1 M10x1.25x20
02 Q860-331002 BOLT 1 M12x1.25%25
03 0GRO0-062204 WASHER 10x27.5x4 1 10x27.5x4
03 0180-331008-00001 WHASHER 1 13x27.5x4
04 Q850-331002 COUPLER 1
05 0800-062205 O-SEAL RING 25x2 1 25x2
06 0800-062204 OIL SEAL 35x50x7 3 35x50x7
07 30409-02500 BEARING 1 33005(25x47x17)
08 0110-060011-0010 BOLT M8x28 10 M8x28
09 Q830-311002-00001 BEARING SEAT 1
10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30
10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20
11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5
12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00
12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90
12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80
12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70
12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60
12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50
12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48
12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46
12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44
12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42
12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40
12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30
12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20
12 Q830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10
13 30409-03000 BEARING 1 32006(30x55x17)
14 Q860-3300A0-00002 BEVEL GEAR ASSY, REAR GEAR CASE 1
14 Q860-3300A0-00003 BEVEL GEAR ASSY, REAR GEAR CASE 1
15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12
16 0180-011006 GASKET 14 2 14
17 0180-021008-00001 BOLT 1
18 Q860-330001-00002 REAR GEAR CASE 1
19 30409-05000 BEARING 2
20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90
20 Q820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50
20 Q820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30
20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10
20 Q820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00
20 Q820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98
20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96
20 Q820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94
20 Q820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92
21 Q850-330003-00001 MOUNTING BASE 1
22 30105-040008410 SCREW M4x8 2 M4x8
23 Q830-310022 OIL GUARD 1
24 0180-311004-0020 JOINT, BREATHER HOSE 1
25 Q860-330002-00003 REAR GEAR CASE COVER 1
26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
27 0180-334002 O-SEAL RING 151x3 1 151x3
28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22
29 0180-334004 GASKET 8.2x15x1.5 1 8.2x15x1.5
30 0180-334006-0010 NUT M8 1 M8
31 0180-334005-0010 INNER HEX SCREW M8x45 1 M8x45




R27 K W/SEAT BELT ASSY

Vi

1

F34-1 SEAT BELT ASSY (FRONT SEAT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 55YV-341100-6000 SEAT BELT, DRIVER 1
02 5ASV-341100-6200-22 BOLT 2
03 5ASV-341100-6200-23 WASHER 2
04 5ASV-341100-6200-28 WASHER 2 "
05 5ASV-341100-6200-27 WASHER 2 "
06 5ASV-341100-6200-26 LOCK WASHER 4
07 5ASV-341100-6200-25 NUT 4
08 5ASV-341100-6200-34 BOLT 2
09 5HYV-341100-1C00-35 LH BUCKLE ASSY 1
10 9060-340001 GUIDE RING PLUG, SEAT BELT 1




%47 K FR/SEAT BELT ASSY

Vi

&7

e

[/
[/

4

Y

)

|

F34-2 SEAT BELT ASSY(FRONT SEAT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 55YV-341300-6000 SEAT BELT, PASSENGER 1
02 5ASV-341100-6200-22 BOLT 4
03 5ASV-341100-6200-23 WASHER 4
04 5ASV-341100-6200-28 WASHER 3 "
05 5ASV-341100-6200-27 WASHER 4 "
06 5ASV-341100-6200-26 LOCK WASHER 8
07 5ASV-341100-6200-25 NUT 8
08 5ASV-341100-6200-34 BOLT 4
09 5HYV-341200-1C00-35 RH BUCKLE ASSY 2
10 5SYV-341200-6000 SEAT BELT, PASSENGER 1
11 9060-340001 GUIDE RING PLUG, SEAT BELT 2




%41 BR/SEAT BELT ASSY |

Vi

i1

o

~®

F34-3 SEAT BELT ASSY (BACK SEAT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5HYV-341300-1C00 SEAT BELT, PASSENGER 1
02 5ASV-341100-6200-22 BOLT 4
03 5ASV-341100-6200-23 WASHER 4
04 5ASV-341100-6200-28 WASHER 3 "
05 5ASV-341100-6200-27 WASHER 4 "
06 5ASV-341100-6200-26 LOCK WASHER 8
07 5ASV-341100-6200-25 NUT 8
08 5ASV-341100-6200-34 BOLT 4
09 5HYV-341200-1C00-35 RH BUCKLE ASSY 2
10 5HYV-341200-1C00 SEAT BELT, PASSENGER 1




Z4 % B RISEAT BELT ASSY

Vi

F34-4 SEAT BELT ASSY (BACK SEAT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5SYV-341400-6000 LH SEAT BELT, PASSENGER 1
02 5ASV-341100-6200-22 BOLT 2
03 5ASV-341100-6200-23 WASHER 2
04 5ASV-341100-6200-28 WASHER 2 "
05 5ASV-341100-6200-27 WASHER 2 "
06 5ASV-341100-6200-26 LOCK WASHER 4
07 5ASV-341100-6200-25 NUT 4
08 5ASV-341100-6200-34 BOLT 2




#1317 % B FUEL VAPORIZATION SYSTEM

Vi

F36 FUEL EVAPORATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 9AWA-360200 CANISTER 1

02 5HY0-360001 CANISTER BRACKET 1

03 30204-060810 NUT M6 2 M6
04 30006-060012810 BOLT M6x12 2 M6x12
05 30601-112010 CLAMP A12 3 Al2
06 5HY0-360002 FUEL VAPOR HOSE 1 1

07 5HY0-360007 FUEL VAPOR HOSE 3 1

08 30601-113010 CLAMP A13 3 Al3
09 1F30-172000 CANISTER MAGNETIC VALVE 1

10 5HY0-360008 FUEL VAPOR HOSE 4 1




© cFMmoTOo

UFORCE 1000
UFORCE 1000XL

OWNER'S-MANUAL

READ THIS It contains important This ROV shyid not'De riddan by
MANUAL salely information. dnyane'under 16 yedrs ol 808 -5 ;%
CAREFULLY. 3 X ! Passenget under 12 areBrobitited. <%

F38-A OWNER\'S MANUAL (NA)

Item No. Parts Number Parts Name(EN) Qty Specification

01 55YV-380101-6000-13 OWNERS MANUAL 1 EPA




® cFmoTOo

UFORCE
1000/1000 XL

CF1000UU / CF1000UZ / CF1000UU-2

(&R AEH

BIFRAE AT S ISR I,
FRESEBNEEEn w0 WRSNTE R,

¥ . -
w % oo B S B + s
BY - it e il 3

F38-B OWNER\'S MANUAL(CHINESE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5SYV-380101-6100-11 OWNERS MANUAL 1




1 TOWBAR

F40 TOWBAR (TRAILER REINFORCEMENT EQUIPMENT)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-401310-10000 TOWING HITCHBALL 1 50MM
02 5BW1-401200-20000 TOWING TUBE 1
03 5HY0-401100 TRAILER BRACKET ASSY 1
04 5HY0-401200-20000 REINFORCEMENT SEAT, TOWING 1
05 5BW1-401106 BOLT, TOWING 1
06 30218-163860 NUT M16x1.5 1 M16x1.5
07 5HY0-401300 BRACKET ASSY, FRONT TRAILER 1
08 30006-080020810 BOLT M8x20 6 M8x20
09 30006-102080810 BOLT M10x1.25x80 2 M10x1.25x80
10 30204-102810 NUT M10x1.25 2 M10x1.25




FERA! AR FILTER ASSY
b1
Zay
2
) 2
'“"
ﬁ@ 2
F41 AIR FILTER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-111120-10000 CLASP 3
02 0JYA-111101-10000 COVER, AIR FILTER 1
03 5HYV-111130-1D00 AIR FILTER ELEMENT 1
04 0JYA-111102-10000 SEAL RING, AIR FILTER 1
05 9030-000109 SCREW CLAMP, A-TYPE 6 70~90
06 0JYA-111001-10001 AIR INTAKE PIPE, AIR FILTER 1
07 0JYA-111110-10001 HOUSING, AIR FILTER 1
08 0JYA-113001-10002 CONNECTING PIPE, EXPANSION TANK 1
09 9010-020007 A-TYPE SCREW CLAMP 3 50-70
10 0JYA-113002-10001 CONNECTING HOSE, EXPANSION CASE 1
11 30601-117020 CLAMP 2 A17
12 0180-110005 OIL STORAGE HOSE 1
13 0JYA-110001-10000 BREATHER HOSE 1
14 30601-115020 2 A15
15 0JYA-111002-10001 CONNECTING PIPE, AIR FILTER 1
16 9010-120310 RUBBER LINER, FUEL TANK 2
17 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 2
18 0JYA-113003-10000 PLUG 1
19 0JYA-113000-10003 EXPANSION BOX SUB ASSY 1
20 0JYA-111000-10001 AIR FILTER SUB ASSY, U10 1
21 30006-060012810 BOLT M6x12 4 M6x12
22 30102-060016810 SCREW 1
23 0020-011018-0010 BOLT M6x70 2 M6x70
23 0020-011018-00001 BOLT 2




EO1 LONG BLOCK

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-BLB000-0840 2V91Y-U10 LONG BLOCK 1 SHORT DRIVEN BEVEL GEAR@STANDARD PLUG @
01 0JYA-CLB000-0840 2V91Y-U10 LONG BLOCK 1 SHORT DRIVEN BEVEL GEAR@SUMITOMO PLUG
01 0JYA-JLB000-0840 2V91Y-U10 LONG BLOCK 1 KAIDI PLUG




FEHBEHLEFT CRANKCASE ASSY |

EO1-1 LEFT CRANKCASE ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-011001-30000 GASKET, CRANKCASE 1
02 30499-01700 2 17
03 30400-01704 1 17
04 30122-040010850 SCREW M4x10 1 M4x10
05 0800-011003 THRUST WASHER, CRANKCASE 1
06 0010-090005-0010 BOLT M6x16 4 M6x16
07 0JWA-011008 1
08 0010-023305 WASHER 8.5 1 8.5
09 0180-332002-0010 BOLT M8x12.5, FLANGE 1 M8x12.5
10 0JWA-011100-20001 LH CRANKCASE ASSY 1
10 0JWA-0111A1 LH CRANKCASE ASSY 1
11 0010-021005 DOWEL PIN 10x14 4 10x14
12 0JWA-060001-10000 GEARSHAFT,REVERSE 1
13 0700-022018 SOLID PIN 8x14 1 8x14
14 0010-013006-0010 1
15 0800-011400 NOZZLE VALVE ASSY 1
16 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
17 0800-011104 IDLE GEAR SHAFT, BREATHER 2
18 0800-011105 SEAT, BREATHER 1
19 0130-011109-0010 BOLT M8x60 1 M8x60
20 0800-012400 OIL PRESSURE SWITCH 1
21 0010-060010 WASHER 10 1 10
22 0800-011013-00001 RESTRICTION PLUG 1
23 0180-014010 WIRE CLAMP 1
24 0010-021019-0010 BOLT M6x12 1 M6x12
25 0800-011006-00001 SCREW PLUG 2
26 0JWA-014100 DIPSTICK ASSY, ENGINE OIL 1
27 0110-013030 O-SEAL RING 18x3.55 2 18x3.55
28 0180-011006 GASKET 14 4 14
29 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
30 0800-011300-0004 OIL FILTER ELEMENT 1
31 0130-011400 PLUG, SEAL 1
32 0130-011303 O-SEAL RING 14x1.4 1
33 0010-080008 1 Dia 8x14
34 0040-012006-0010 BOLT M8x50 2 M8X50
35 0800-011203 1 15x26x6
36 0800-011201 1
37 30400-01003 BEARING 1 10
38 0800-011202 SHAFT, BREATHER 1
39 0800-011200 BREATHER ASSY 1
40 0800-011007 CHAIN GUARD 1
41 0010-021014 1 12
42 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 1 M12x1.5
43 0030-011006-0010 BOLT M6x105 3 M6x105
44 0800-011004 1
45 0800-011005 WASHER 10 1 10
46 30801-01005 1 10
47 0JWA-011004-30000 GASKET, LH CRANKCASE COVER 1
48 0A70-011005-00001 BOLT M6x75 1
49 30017-060022110 BOLT 2
50 30212-060810 CAP-SHAPE BOLT M6 2 M6
51 0010-080013-0010 BOLT M6x22 2 M6x22
52 0JWA-011002 1
53 0JWA-011003-10000 OUTER GASKET, STRAINER 1
54 0JWA-011009 OIL STRAINER 1
55 0800-011011-1000 JOINT PIPE, , OIL DIPSTICK 1
56 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
56 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
57 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
57 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
58 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
58 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




i B AURIGHT CRANKCASE ASSY |

E01-2-B-V2 RIGHT CRANKCASE ASSY.

Item No. Parts Number Parts Name(EN) Qty | Specification
01 0JWA-012100-20004 RH CRANKCASE ASSY 1
01 0JWA-0121A1 RH CRANKCASE ASSY 1
02 0800-011400 NOZZLE VALVE ASSY 1
03 0180-013208-0010 BOLT M6x45 11 M6x45
04 0010-021018-0010 BOLT M6x55 1 M6X55
05 30406-00500 ROLLER NEEDLE P5x11.8 3 P5x11.8
06 0130-011109-0010 BOLT M8x60 3 M8x60
07 0010-021005 DOWEL PIN 10x14 2 10x14
08 0JWA-012001 GASKET 1, CVT CASE 1
09 3120015 STEEL BALL 1
10 0700-012603-1000 SPRING, RELIEF VALVE 1
11 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
12 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
13 0130-011115-0010 BOLT M8x106 1 M8x106
13 0130-011115-00001 BOLT 1
14 0800-011007 CHAIN GUARD 1
15 0700-012003-00001 BOLT M8x73 1 M8x73
15 0700-012003-00002 BOLT 1
16 01A0-012010-00001 SCREW 1
17 0010-011008 1 15.8x2.4
18 0JWA-080009 JOINT, WATER PUMP COVER 1
18 0JWA-080009-00001 1
19 0JWA-012002 GASKET 2, CVT CASE 1
20 0A70-011005-00001 BOLT M6x75 2
21 0180-023002 O-SEAL RING 24x2.5 1 24x2.5
22 0800-012200-1000 GEAR SENSOR ASSY 1 SUMITOMO PLUG
22 0800-012200 GEAR SENSOR ASSY 1 ORDINARY
22 0800-012200-20000 GEAR SENSOR 1 KAIDI PLUG
23 0010-090005-0010 BOLT M6x16 2 M6x16
24 0180-014010 WIRE CLAMP 1
25 0180-012006-00001 1
26 30499-03000 BEARING 1 5206
27 30400-01704 1 17
28 0800-011003 THRUST WASHER, CRANKCASE 1
29 30122-040010850 SCREW M4x10 1 M4x10
30 0JWA-012004 1
31 30400-02501 BEARING 1 25
32 0010-011002 1 25x40x8
33 0JWA-012200 OIL DRAIN BOLT M14x1.5 1 M14x1.5
34 0JWA-012003 1 14.1x22x1
35 30304-050440 WASHER 1
36 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
36 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
37 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
37 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
38 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
38 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




CVTA4I/CVT CASE ASSY |

E01-3 CVT CASE ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 0JY0-013201-00001 BOLT, CVT CASE COVER 9
01 0JY0-013201-00002 BOLT, CVT CASE COVER 9
01 0JY0-013201-00003 BOLT, CVT CASE COVER 9
02 0800-021103 CAP, RUBBER WASHER 9
03 0800-021102 RUBBER WASHER 9
04 0JWA-013201 COVER, CVT CASE 1
05 0JY0-013002 SEAL RING,CVT CASE COVER 1
06 0010-080013-0010 BOLT M6x22 6 M6x22
07 0010-013010-0010 BOLT M6x50 9 M6x50
08 0010-021018-0010 BOLT M6x55 2 M6X55
09 0180-011006 GASKET 14 1 14
10 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
11 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
12 0JWA-013100-00001 CVT CASE ASSY 1
13 0010-060009 1 6
14 0010-021019-0010 BOLT M6x12 1 M6x12
15 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
15 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE




F 3 $ 4 /LERT CRANICASE COVER ASSY |

E01-4-V2 LEFT CRANKCASE COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-014004-00100 BOLT, LEAD HOLDER 2
01 0180-014004-00001 BOLT, LEAD HOLDER 2
02 0JWA-014003-10000 1
03 0010-090005-0010 BOLT M6x16 1 M6x16
04 0010-021019-0010 BOLT M6x12 2 M6x12
05 0JWA-014001-10000 LH CRANKCASE COVER 1
06 0010-013008-0010 BOLT M6x35 14 M6x35
07 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
08 0800-014002-00001 FILTER COVER 1
09 0180-311004-0020 JOINT, BREATHER HOSE 1
10 0180-080003-10000 HOSE, OVERFILLING 1
11 0010-023008-0010 BOLT M6x18 6 M6x18
11 0010-023008-00001 BOLT 6
12 0010-013009-0010 BOLT M6x40 2 M6x40
13 0180-014010 WIRE CLAMP 1
14 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
15 30601-108010 CLAMP A8 2 A8
16 0JWA-014404 BREATHER HOSE, AIR BAG 1
17 0JWA-014401 SUPPORTER, AIR BAG 1
17 0JWA-014401-10000 SUPPORTER, AIR BAG 1
18 0JWA-014402 JOINT,AIR BAG 1
19 6070-120400 1 Dia14.5
20 0JWA-014403 AIR BAG 1
21 30400-02800 BEARING 1
22 0800-014008 SLEEVE, TIGHTENING 1
23 0800-014009-00001 BOLT M12x1.25x35 1 M12x1.25x35
23 0800-014009-00002 BOLT 1
24 0GRA-014003 O-SEAL RING 48x2.5 1
25 0800-014011-10000 PLUG 1
26 0010-011017-0010 BOLT M6x60 1 M6x60
27 0110-013030 O-SEAL RING 18x3.55 2 18x3.55
28 0800-011011-1000 JOINT PIPE, , OIL DIPSTICK 1
29 0JWA-014100 DIPSTICK ASSY, ENGINE OIL 1
30 0800-014100-1000 RPM SENSOR 1 SUMITOMO PLUG
30 0800-014100 RPM SENSOR 1 ORDINARY
30 0800-014100-20000 RPM SENSOR 1 KAIDI PLUG
31 0JWA-014400 AIR BAG 1




ELE2R0YLINDER HEAD COVER ASSY

E02-1 CYLINDER HEAD COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 2
02 0800-021001 CYLINDER HEAD COVER 2
03 0800-021102-10000 RUBBER WASHER 8
04 0800-021103 CAP, RUBBER WASHER 8
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 8




E02-2 CYLINDER HEAD NO.1 ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
02 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
03 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
04 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
05 0800-022001 ROCKER ARM SHAFT 2
06 0800-022016 LOCK CLIP, VALVE 8
07 0800-022007 UPPER SEAT, VALVE SPRING 4
08 0800-022006-10000 VALVE SPRING 4
09 0010-022500-10000 SEAL RING, VALVE STEM 4
10 0800-022008 LOWER SEAT, VALVE SPRING 4
11 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
12 0JY0-022003-00001 BOLT, CYLINDER 4
13 0060-013021-00001 BOLT M6x85 2
13 0060-013021-00002 BOLT M6x85 2 M6x85
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0010-021017-0010 BOLT M6x25 2 M6x25
17 0800-022013-10000 THERMOSTAT CAP 1
18 0800-026002 WASHER 20.5x30x0.8 1 20.5x30x0.8
19 0010-022802 SEAL RING 1
20 018B-022810 WATER TEMPERATURE SENSOR 1
21 0800-022800 SPARK PLUG 1
22 0800-022004 VALVE, INTAKE 2
23 0800-022005 VALVE, EXHAUST 2
24 0800-022200-00002 GASKET, CYLINDER HEAD 1
25 0JY0-022000-20001 FIRST CYLINDER HEAD SUB ASSY 1
25 0JY0-022000-20002 FIRST CYLINDER HEAD 1
26 0800-022300 BUSHING, EXHAUST PIPE 1
27 0180-022003-00001 STUD M8x42 2
28 0010-011700-0010 FLANGE NUT M8 2 M8




SHTAICYLINDER ASSY |

E02-3-V2 CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification

01 0JY0-023004 GUIDE PLATE 2

02 0JY0-023003 TENSION PLATE 2

03 0800-023001-00001 PIN, TENSIONER PLATE 2

03 0800-023001-00002 SCREW, TENSIONER PLATE 2

04 0180-023003 GASKET, TENSIONER 2

05 0GS0-023200-00001 TENSIONER ASSY 2

06 0010-021017-0010 BOLT M6x25 4 M6x25
07 0JYA-023001-00001 HEX FLANGE BOLT M6x6 2

08 0JY0-023200-10011 SECOND CYLINDER BODY ASSY 1 MARK 1
08 0JY0-023200-10021 SECOND CYLINDER BODY ASSY 1 MARK 2
09 0800-023002 GASKET, CYLINDER 2

09 0800-023002-00001 GASKET, CYLINDER 2

10 0JY0-023100-10011 FIRST CYLINDER BODY ASSY 1 MARK 1
10 0JY0-023100-10021 FIRST CYLINDER BODY ASSY 1 MARK 2
11 30406-00500 ROLLER NEEDLE P5x11.8 4 P5x11.8
12 0700-011202 2 8.2x1.90




BT #5REFICAMSHAFT OF CYLINDER 1 ASSY

E02-4 CAMSHAFT OF CYLINDER 1 ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JY0-024100-10000 TIMING CHAIN ASSY 1 CHOHO
01 0JY0-024100 TIMING CHAIN 1
02 0800-024003-00001 BOLT, TIMING SPROCKET 1
02 0800-024003-00002 BOLT, TIMING SPROCKET 1
03 0800-024006 TIMING SPROCKET 1
04 0010-021019-0010 BOLT M6x12 1 M6x12
05 0800-024002 DOWEL PIN, SPROCKET 1
06 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
07 0JY0-024001 CAMSHAFT, FRONT CYLINDER 1
07 0JY0-024001-00003 CAMSHAFT, FIRST CYLINDER 1




S INTAKE TUBE ASSY

E02-5 INTAKE MANIFOLD ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-025002 SEAL RING, MANIFOLD 2
01 080V-025002-1000 SEAL RING, MANIFOLD 2
02 0JYA-025002-10000 AUXILIARY AIR INLET MANIFOLD 2
03 0130-011114-00001 BOLT 4
03 0130-011114-00001 BOLT 4
04 0JYA-025010 CLAMP 54 4
05 0JY0-025003 JOINT HOSE,AIR INLET PIPE 2
06 0JYA-025005 AIR INLET PIPE, T-JOINT 1
07 0180-331004 O-SEAL RING 64.5x3 1 64.5x3




FAUI#HHICYLINDER HEAD NO.2 ASSY |

E02-6 CYLINDER HEAD NO.2 ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 30603-125020 CLAMP D25 2 D25
02 0JYA-026001 CONNECTING PIPE, FRONT & REAR CYLINDER 1
03 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
04 0180-013208-0010 BOLT M6x45 2 M6x45
05 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
06 0800-022013-10000 THERMOSTAT CAP 1
07 0800-022800 SPARK PLUG 1
08 0010-022802 SEAL RING 1
09 0800-022700 THERMOSTAT 1
10 0800-022012 SEAT, THERMOSTAT 1
11 30502-028000N O-RING 1 28x2.65
12 0800-022014 WASHER 12.2x18x1.5 1 12.2x18x1.5
13 0800-022015-00001 SCREW PLUG M12x1.5 1
14 0800-022016 LOCK CLIP, VALVE 8
15 0800-022007 UPPER SEAT, VALVE SPRING 4
16 0800-022006-10000 VALVE SPRING 4
17 0010-022500-10000 SEAL RING, VALVE STEM 4
18 0800-022008 LOWER SEAT, VALVE SPRING 4
19 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
20 0800-022001 ROCKER ARM SHAFT 2
21 0800-022506 ADJUST NUT, VALVE CLEARANCE 4
22 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
23 0010-011700-0010 FLANGE NUT M8 2 M8
24 0180-022003-00001 STUD M8x42 2
25 0800-022300 BUSHING, EXHAUST PIPE 1
26 0060-013021-00001 BOLT M6x85 2
26 0060-013021-00002 BOLT M6x85 2 M6x85
27 0JY0-022003-00001 BOLT, CYLINDER 4
28 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JYA-026000-20001 SECOND CYLINDER HEAD SUB ASSY 1
30 0JYA-026000-20002 SECOND CYLINDER HEAD 1
31 0800-022200-00002 GASKET, CYLINDER HEAD 1
32 0800-022005 VALVE, EXHAUST 2
33 0800-022004 VALVE, INTAKE 2




JELPSHACAMSHAFT OF CYLINDER 2ASSY |

E02-7 CAMSHAFT OF CYLINDER 2 ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JY0-024100-10000 TIMING CHAIN ASSY 1 CHOHO
01 0JY0-024100 TIMING CHAIN 1
02 0800-024003-00001 BOLT, TIMING SPROCKET 1
02 0800-024003-00002 BOLT, TIMING SPROCKET 1
03 0800-024006 TIMING SPROCKET 1
04 0800-024002 DOWEL PIN, SPROCKET 1
05 0JY0-027001 CAMSHAFT, REAR CYLINDER 1
05 0JY0-027001-00003 CAMSHAFT, SECOND CYLINDER 1
06 0010-021019-0010 BOLT M6x12 1 M6x12
07 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1




FFHIZIMAGNETO ASSY

E03-V2 MAGNETO ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-032000-60000 MAGNETO STATOR ASSY. 1
02 0800-030001-00001 BOLT M6x35 3
03 30102-080020810 SCREW M8x20 6 M8x20
04 0JYA-031000-40000 MAGNETO ROTOR ASSY. 1
05 0180-091200 OVERRIDING CLUTCH 1




HAERTREEAICRANKSHAFT & CONNECTING ROD & PISTON ASSY

E04-V2 CRANKSHAFT & CONNECTING ROD & PISTON ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-041000-10012 CRANKSHAFT ASSY 1 MARK A
01 0JYA-041000-10022 CRANKSHAFT ASSY 1 MARK B
02 0JY0-041000-00021 CONNECTING ROD 1 MARK2
02 0JY0-041000-00011 CONNECTING ROD 1 MARK1
03 0180-040007 WOODRUFF KEY 1
04 0JYA-040001-00011 PISTON 2 GROUP 1
04 0JYA-040001-00021 PISTON 2 GROUP 2
04 0JYA-040001-00012 PISTON 2 MARK1
04 0JYA-040001-00022 PISTON 2 MARK 2
05 0800-040002 PISTON PIN 2
06 0800-042004 BOLT, CONNECTING ROD 4
07 0JYA-0400B0 PISTON RING ASSY 2 SUPPLIERS:ATG
07 0800-0400A0 PISTON RING ASSY 2 SUPPLIERS: DY
08 0800-040005 CIRCLIP, PISTON PIN 4
09 0JY0-040003-00032 PALIN BEARING, CONNECTING ROD 4 YELLOW
09 0JY0-040003-00022 PALIN BEARING, CONNECTING ROD 4 BLACK
09 0JY0-040003-00012 PLAIN BEARING, CONNECTING ROD 4 RED




CVTERICVT ASSY

E05-A-V2 CVT ASSY

Item No. Parts Number Parts Name(EN) ty Specification

01 0JWA-055000-10000 TOOTHED DRIVE BELT 1

02 0JYA-052000 DRIVEN PULLEY ASSY 1

03 0JY0-050001-00001 BOLT, DRIVE PULLEY 1

04 0JYA-051000-10002 CVT DRIVE PULLEY ASSY 1

05 0JYA-051013-10001 NUT, DRIVE PULLEY 1

06 0JYA-051006-10000 THRUST COLLAR 1 CVtech

07 0JYA-051004-10000 NYLON PARTS, THRUST DISC 3

08 0JYA-051001 WEIGHT ROLLER 6 20G

09 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech

10 0JYA-051100 MOVING PLATE ASSY, DRIVE PULLEY 1 CVtech

11 0JY0-051002 SPRING,DRIVE PULLEY 1 CVtech

12 0GR0-051009-10000 NYLON WASHER 1

13 0GR0-051011 STEEL WASHER 1 CVtech

14 0GR0-051001 SPRING SEAT 1 CVtech

15 0GR0-051400-10000 BEARING 1

16 0JYA-051200 DRIVE FIXED PULLEY ASSY 1 CVtech

17 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech

18 0JYA-052007 NYLON WASHER 1 CVtech

19 0GR0-0522A0 SLIDING FLANGE ASSY 1 CVtech

20 0GR0-052005 NYLON BLOCK 3 CVtech

21 0GR0-052006 SCREW 3 CVtech

22 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech

23 0GR0-052003 TAPER KEY 1 CVtech

24 0GR0-052002 CAM PLATE 1 CVtech

25 0GR0-052004 CIRCLIP 1 CVtech
1

26

0GR0-050001-00001




CVTBHICVT ASSY

E05-C CVT ASSY (FOR ELECTRONIC DOWNHILL BRAKING)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0JWA-055000-10000 TOOTHED DRIVE BELT 1

02 0JYA-052000 DRIVEN PULLEY ASSY 1

03 0JY0-050001-00001 BOLT, DRIVE PULLEY 1

04 0JYA-051000-60000 DRIVE PULLEY ASSY 1

05 0JYA-051013-10001 NUT, DRIVE PULLEY 1

06 0JYA-051006-10000 THRUST COLLAR 1 CVtech
07 0JYA-051004-10000 NYLON PARTS, THRUST DISC 3

08 0JYA-051001 WEIGHT ROLLER 6 20G
09 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
10 0JYA-051100 MOVING PLATE ASSY, DRIVE PULLEY 1 CVtech
11 0JY0-051002-10000 SPRING, DRIVE PULLEY 1

12 0GR0-051009-10000 NYLON WASHER 1

13 0GR0-051011 STEEL WASHER 1 CVtech
14 0GR0-051001 SPRING SEAT 1 CVtech
15 0GR0-051400-10000 BEARING 1

16 0JYA-051200 DRIVE FIXED PULLEY ASSY 1 CVtech
17 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech
18 0JYA-052007 NYLON WASHER 1 CVtech
19 0GR0-0522A0 SLIDING FLANGE ASSY 1 CVtech
20 0GR0-052005 NYLON BLOCK 3 CVtech
21 0GR0-052006 SCREW 3 CVtech
22 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
23 0GR0-052003 TAPER KEY 1 CVtech
24 0GR0-052002 CAM PLATE 1 CVtech
25 0GR0-052004 CIRCLIP 1 CVtech
26 0GR0-050001-00001 1

27 0JYA-051015 CIRCLIP 1




E06-1-V2 TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0800-060004-10000 MAIN SHAFT, GEARSHIFT 1

02 0JY0-060001-00001 NUT, MAIN DRIVE SHAFT 1

02 0JYA-060002 NUT, DRIVEN PULLEY 1

02 0JY0-060001-00002 NUT, MAIN DRIVE SHAFT 1

03 0GR0-061009-00001 WASHER 25x34x1.5 2 25x34x1.5
04 0800-060003 INTERMEDIATE GEAR, REVERSE 1

05 30402-02500 NEEDLE BEARING 1 K25x29x10
06 0180-061007-0050 CIRCLIP 25 1 25

07 0JWA-061000-30000 GEARSHIFT DRIVEN SHAFT 1

08 0800-061007 CIRCLIP 29 4 29

10 30402-02402 NEEDLE BEARING 3 24

12 0800-061003 WASHER 24.5x33.5x1 1 24.5x33.5x1
14 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
17 0800-061001 DRIVEN SHAFT 1

18 30801-02905 2 29

19 0800-061009 GEAR, PARKING 1

20 0JWA-0610B0-30000 GEARSHIFT GEAR ASSY 1

21 0JWA-0610A0-30000 DRIVEN GEAR ASSY 1




BEEERS (2) TRANSMISSION SYSTEM (2)

E06-2-V5 TRANSMISSION SYSTEM (2)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-061007-0050 CIRCLIP 25 2 25
02 0800-062102 OUTPUT DRIVEN GEAR 1
03 0JYA-062102-00001 LOCK NUT, BEVEL GEAR 1 M10x1.25x30
04 0JYA-062103 BEARING SEAT,DRIVE BEVEL GEAR 1
05 0JYA-062104 BOLT M8x28 8 M8x28
06 0110-041007 1 28x68x18
07 0180-062104-0010 LIMITATOR, BEARING 2
08 30124-080025810 SCREW M8x25 4 M8x25
09 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
10 0JYA-062101-00500 ADIUSTING GASKET, DRIVE BEVEL GEAR T=0.35 1 T=0.35
10 0JYA-062101-00400 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.30 1 T=0.30
10 0JYA-062101-00300 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
10 0JYA-062101-00200 ADIUSTING GASKET, DRIVE BEVEL GEAR T=0.20 1 T=0.20
10 0JYA-062101-00100 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T=0.15
10 0JYV-062101-1E00-Q0-00001 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.400-1.449
10 0JYV-062101-1E00-Q0-00002 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.450-1.499
10 0JYV-062101-1E00-Q0-00003 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.500-1.549
10 0JYV-062101-1E00-Q0-00004 ADIUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.550-1.599
10 0JYV-062101-1E00-Q0-00005 ADJUSTING WASHER, DRIVE BEVEL GEAR 1 t=1.600-1.649
11 0GQ0-060100 FRONT OUTPUT BUSHING ASSY 1
12 0JWA-062300-10001 FRONT OUTPUT SHAFT ASSY 1
13 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
14 0180-060008 1
15 0800-062205 O-SEAL RING 25x2 2 25x2
16 30400-02501 BEARING 1 25
17 30001-060014810 BOLT M6x14 1 M6x14
18 0800-0622B0-00001 DRIVEN BEVEL GEAR 1
19 OGR0-062204 WASHER 10x27.5x4 2 10x27.5x4
20 0JYA-060100 COUPLER ASSY., REAR TRANSMISSION OUTPUT 1
21 0JYA-0622B0-00002 BEVEL GEAR ASSY 1
22 0800-062204 OIL SEAL 35x50x7 1 35x50x7
23 0800-062208 SEAT, SPEED SENSOR 1
24 7020-150400 SPEED SENSOR 1
25 30102-050012810 SCREW M5x12 2 M5x12
26 0800-062209 PLATE, SPEED SENSOR 1
27 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
28 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 2 T=0.5
28 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 2 T=0.4
28 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 2 T=0.3
28 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 2 T=0.2
28 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 2 T=0.1
28 0800-062203-0050 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.15 2 T=0.15
29 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
30 30499-02501 BEARING 1 25
31 0800-062206 STOPPER NUT, BEARING 1
32 30400-03500 BEARING 1 35




HBETEES (3) [TRANSMISSION SYSTEM (3)

/A\
~

Vs
S
S

E06-3-V4 TRANSMISSION SYSTEM(3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063000 SHIFT FORK ASSY 1
02 0800-063001 SWING ARM, PARKING 1
02 0800-063001-00001 SWING ARM, PARKING 1
03 30801-01205 3 12
04 0800-063003 SHIFT FORK, LH 1
05 0180-063003-0050 FORK SPRING, THIN 1
06 0800-063002 SHAFT, SHIFT FORK 1
07 0800-063004 SHIFT FORK, RH 1
08 0180-063005-0050 FORK SPRING, THICK 1
09 0180-063006-0010 SPRING SEAT 1
10 0JWA-065002-20001 SHIFT SECTOR GEAR 1
11 0010-021017-0010 BOLT M6x25 3 M6x25
12 0010-080012-0010 BOLT M6x32 1 M6x32
13 0180-065002 1 SD15x25x5
14 0JWA-065101-20000 1
15 0180-065003 PAPER GASKET, SECTOR GEAR 1
15 0GR0-065003 METAL GASKET, SECTOR GEAR 1
16 0010-013008-0010 BOLT M6x35 1 M6x35
17 0180-065206-00001 WASHER 6.2x22x2 1
18 0180-065205-0010 RSION SPRING, DRIVEN SECTOR GE| 1
19 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
20 0180-065203 DRIVEN SECTOR GEAR 1
21 0180-065202-0050 1
22 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
23 0180-065200 DRIVEN SECTOR GEAR ASSY 1
24 0180-065100-10001 SHIFT DRIVE SECTOR GEAR 1
24 0180-065100-10002 DRIVE SECTOR GEAR 1
25 0800-064003 CAM, PARKING 1
26 0800-064002 PIN SHAFT 1
27 0800-064001-10000 SHIFT DRUM 1
28 0180-064004-0050 SPRING, GEAR CONTACTOR 1
29 0180-064003-0050 GEAR CONTACTOR 1
30 0180-064001-0010 LIMIT GASKET 1
31 0180-064002-00001 LOCK SCREW T25 1
32 0800-064000-10000 DRUM ASSY, GEARSHIFT 1
33 0JWA-068000 BOLT ASSY SHIFT LIMIT 1
34 0800-068001-00001 SPRING SEAT, GEARSHIFT LIMIT 1
35 0JWA-068004 1 12.2x18x3
36 0180-068003-0050 SPRING, LIMIT 1
37 3120003 1 38"
38 0JWA-068002 BOLT,GEARSHIFT LIMIT 1
39 0JWA-068003 1 18.2x25x1.5
40 0180-311004-0020 JOINT, BREATHER HOSE 1




HUEIOL PUMP ASSY |

EO07-1 OIL PUMP ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 30801-01005 2 10
02 0800-011005 WASHER 10 2 10
03 0800-070006-1000 IDLE GEAR, OIL PUMP 1
04 0800-070005 GEAR, OIL PUMP 1
05 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
06 0010-030002-0020 BOLT M5x16 3 M5x16
06 0010-030002-00001 BOLT 3
07 0JWA-070003 1
08 0800-070002 OUTER ROTOR, OIL PUMP 1
09 0800-070001 INNER ROTOR, OIL PUMP 1
10 0JWA-070004 SHAFT,OIL PUMP 1
11 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
12 0JYA-0700A0 FUEL PUMP 1




HABAIOIL COOLING SYSTEM |

E07-2-V4 OIL COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-071300 OIL COOLER 1
02 0180-011007-0010 BOLT M14x1.5x32 2 M14x1.5x32
03 0180-011006 GASKET 14 4 14
04 0IJWA-071001 BASE SEAT, OIL COOLER 1
05 0JYA-071100 OIL INLET PIPE, OIL COOLER 1
06 0JYA-071200 OIL OUTLET PIPE, OIL COOLER 1
07 0JYA-071001-00001 WATER OUTLET PIPE 1, OIL COOLER 1
08 30603-125020 CLAMP D25 4 D25
09 0JYA-071401 WATER OUTLET BIPASS 1
10 0JYA-071008-20000 WATER OUTLET PIEP 2, OIL COLLER 1
11 0JYA-071007 CLIP, WATER PIPE 1
12 0010-023008-0010 BOLT M6x18 4 M6x18
12 0010-023008-00001 BOLT 4
13 0IWA-071002-10000 WATER INLET HOSE, OIL COOLER 1
14 30502-017000F 0-RING 17x2.5 2 17x2.5
15 30006-103020810 BOLT M10x20 2 M10x20
16 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
17 0700-011202 1 8.2x1.90
18 0JYA-07100Z-30002 OIL COLLER SUB ASSY 1
19 C3H0-073002 CLAMP D25.6 2




E08 KFZIWATER PUMP ASSY |

EO8 WATER PUMP ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0JWA-080002 1
02 30406-00404 ROLLER NEEDLE 1
03 0800-011005 WASHER 10 1 10
04 30408-01000 BEARING 1 10
05 0110-080005 1 10x20x5
06 0JWA-081000 WATER SEAL ASSY 1
07 0JWA-080008 WATER PUMP SHAFT 1
08 0JWA-080005 1
09 0JWA-080003 IMPELLER, WATER PUMP 1
10 0JWA-080007 M6x17 1 M6x17
11 0JWA-080004 SEAL RING, WATER PUMP COVER 1
12 0JWA-080006-10000 1
13 0010-060012-0010 BOLT M6x30 5 M6x30
14 01A0-013005 1 13x2
15 0010-060009 1 6
16 0JWA-082000 OUTLET PIPE ASSY., WATER PUMP 1
17 0010-021019-0010 BOLT M6x12 1 M6x12
18 0JWA-080001 1
19 0800-011202 SHAFT, BREATHER 1




FANESISTARTING SYSTEM

E09 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

01 30401-03000 NEEDLE BEARING 1 30

02 0800-090001-0001 DRIVEN GEAR 1

02 0800-090001-00002 DRIVEN GEAR 1

03 0800-090002 MIDDLE GEAR 1

04 0800-011202 SHAFT, BREATHER 2

05 0800-090003 DUAL GEAR 1

06 0800-091000 STARTING MOTOR 1

07 0010-080013-0010 BOLT M6x22 2 M6x22




E29 I ZRFIENGINE GASKET SET

2P

E29 ENGINE GASKET SET

Item No.

Parts Number

Parts Name(EN)

Specification

01

0JYA-0000A0-00002

ENGINE WASHER KIT




E3D UM ROBBASIENGINE OILSEALBO-RING SET |

/%

E30 ENGINE OIL SEAL &O-RING SET

Item No. Parts Number Parts Name(EN) Qty Specification
1

01 0JYA-0000A1 ENGINE OIL SEAL & O-RING SET




